GENERAL INFORMATION SECTION INF-1

THIS PUBLICATION CONTAINS PARTS INFORMATION FOR 1996
NEON, CIRRUS, STRATUS, SEBRING, MINI' VAN.

1996

P A R Ts c A T A l o G The use of this Parts Catalog and the arrangement of information herein is
explained in the General Information Section as indexed below.

REFER TO THIS CATALOG FOR PARTS INFORMATION AVAILABLE
AT TIME OF PUBLICATION.

ILLUSTRATION AND TEXT INDEX TO INFORMATION PAGES
BODY-CHASSIS-TRIM o NDEX NF-
eMINI VAN (NS) @ CATALOG GROUPS - TITLES & CONTENTS INF-2
e NEON (PL)) @ HOW TO USE THIS PARTS CATALOG____ INF-3
eSTRATUS (JA) @ VIN PLATE IDENTIFICATION INF-4
eCIRRUS (JA) @ BODY CODE PLATE INF-5
*SEBRING (JX) @ VEHICLE CERTIFICATION LABEL INF-6
@ INTERNATIONAL SYMBOLS INF-6
NOTE: SEBRING JX IS A CONVERTIBLE ONLY NOT TO BE CONFUSED WITH ® GROUP INDEX 23 BODY N7
FJ SEBRING. @ ILLUSTRATION INDEX/ALPHA INDEX
NUMERICAL INDEX/PARTS PACKAGES

STANDARD PARTS/CATALOG BULLETINS
PARTS CATALOG REVISION SERVICE INF-8

@ PAGE NUMBERING/RT.AND LT. PART NUMBERS
EMopar e e

CHRYSLER CORPORATION PARTS 81_690_1794

GET REAL . GET MOPAR .

CHRYSLER [ ] PLYMOUTH ® DODGE ® JEEP AND EAGLE




GENERAL INFORMATION SECTION

INF-2

PART GROUP — TITLES & CONTENTS

GROUP

CONTENTS

GENERAL INFORMATION SECTION INF-3

INF

Information Section

GROUP

CONTENTS

AL

Alphabetical Index

16

Prop, Shaft and Universal Joint

NE

Newpart Index

17

Rear Suspension
Rear Suspension Components

IL

lllustration Index (All Groups)

18

Service Bulletin Parts

Master lllustration index

Front Suspension & Drive

Front Suspension Components ...

Steering Knuckles Front Drive Shafts, Axles,
Locking Hubs ... Front Differential

19

Steering

Steering Wheels, Column ... Power Steering

gur;p ... Steering Gear ... Steering Linkage, Tie
ods

Rear Axle
Rear Axle and Component Parts ...
Rear Axle Mountings

21M
(N,O..)

Manual! Transmission and Transfer Cases
Manual Transmission, Transaxle and
Components ... Gearshift Controls ... Transfer
Case, Controls, Mountings ...

Parking Brake Controls

21P

Speedometer Pinion and Cable

Service Brakes

Brake Controls and Mechanism ...
Brake Warning Switch, Park Brake
Components within the Wheel ... Wheel
Hardware Bearings and Seals

21A
(B,C..)

Automatic Transmission

Automatic Transmission, Transaxle and
Components ... Gearshift Controls ...
Speedometer Pinion and Cable

Clutch
Clutch Unit and Components ... Clutch
Pedal, Controls

22

Wheels
Wheel Rims ... Wheel Covers, Hubcaps ... Jack
and Spare Tire Storage

Cooling

Front Grille, Grille Support, Radiator Supports,
Headlamp Supports ... Radiators, Fans and Fan
Motors, Hoses, Thermostats ... Transmission
Cooling ...

Water?-’umps ... Drive Belts and Pulleys ...
Turbocharger Cooling

@3 E

Exterior Ornamentation

Exterior Ornamentation, Tape Stripes, Decals
... Exterior Moldings ... Vinyl Roof and Trim
Ground Effects Pkgs.

(23A)S

Body-Sheet Metal Except Doors
Body Metal ... Stationary Glass ... Sunroof ...
Convertible Top ... Hood and Deck Release

Electrical

Switches, Relays, Solenoids, Sensors, ...
Battery Trays ... Engine Electrical ... Starters,
Alternators, Distributors ... Front, Rear, Interior
Lamp ... Body Wiring ... Horn

23C) D

Body-Doors and Related Parts
Door Metal ... Door Hardware ... Door Glass ...
and Regulator ... Door Mirrors ... Weatherstrips

23D

Body-Miscellaneous
Lock Cylinders and Keys ... Windshield
Washer/Wiper System

8A

Instrument Panel and Consoles

Instrument Panel and Console Electrical Parts,
Clusters, Switches, Wiring ... All Hard and Soft
Trim Parts ... Radio, Speakers and Antenna

Engine (By Engine Type)

Engine Components ... Engine Oil System ...
Flywheels, Torque Converters ... Engine
Mounting

m
(A, Ig )

Interior Trim (By Body Code)

All Interior Trim Except Dash and Console ...
Seats and Seat Belts ... Seat Adjusters, Manual
and Power ... Carpet ... Interior Panels and
Moldings ... Security/Tonneau Covers

HOW TO USE THIS CATALOG AND LOCATE PARTS

This Catalog is divided into Part Groups in which illustrations for parts of a
similar function and/or location are published. The Group Contents listing on
the next page shows the type of parts contained in each group. Tabs are
provided or available to separate each group.

Option 1:

Option 2:

Option 3:

Group 9

24

Heater and Air
Heater, Air Conditioning System and Controls

11

Exhaust
Exhaust System Components ... Heat Shields

25

Emission Systems
Air Pump ... EGR System ... Vapor Canister

13

Frame, Bumper & Fascia
Frame Components, Crossmembers ... Bumper
and Fascia Components ... Snow Plow Parts

NU

Numerical Index

14

Fuel

Accelerator Pedal, Linkage, Throttle Control ...
Air Cleaner ... Carburetors, Throttle Body and
Injection Comgonents ... Fuel Lines, Fuel
Tank ... Fuel Pump ... Turbocharger
Components ... Speed Control

E = EXTERIOR/ ORNAMENTATION

S = SHEET METAL EXCEPT DOORS

D = DOORS AND EXTERIOR MIRRORS
| = INTERIOR TRIM

Group 23

Group 23A

Group 23C

From the Group Contents listing, select the group which would most logically contain the part to be found.
Or open the catalog to Group 1, Master Group lllustration Index. Select the illustration group most likely
to contain the parts associated. Turn to the lllustration Index in front of that group to select illustration and
locate the parts item numbers and associated text information.

If the “noun” name of the part you seek is known, an alphabetical index of nouns and illustration titles is
provided to assist in finding the part. Several keys may be found in this index.

RESERVOIR Power Strng. Qil Pump . . . .. Group 19 Group Reference
ALTERNATOR, 3.3LEngine ............. 8-200 llustration Reference
STARTER . .........oovvvvennn.. 08 105 4 lllustration/ltem Reference

lllustration No.
Item

Group — 1 | ‘

If the part number is known but the applications need to be determined, refer to the numerical index. This
index shows the group, illustration number and item for each part listed in the catalog. Multiple references
mean the part is listed more than once.

9F ENGINE = 2.5L (6 Cyl.)
Contains Engine by Type 9E ENGINE =2.4L (4 Cyl)
9A ENGINE = 2.5L (4 Cyl.)
9P ENGINE = 2.0L (4 Cyl.)
9B ENGINE = 3.3L & 3.8L, 2.5L (V6)
9C ENGINE = 3.0L (V6)

Contains Exterior Ornamentation EPL = Ext. Om. PL-Body
(E = Exterior Ornamentation) EJA = Ext. Om. JA-Body
ENS = Ext. Orn. NS-Body
EJX = Ext. Orn. JX-Body

SPL = Sheet Metal PL-Body
SJA = Sheet Metal JA-Body
SNS = Sheet Metal NS-Body
SJX = Sheet Metal JX-Body

Contains Sheet Metal Body
(S = Sheet Metal Body

Contains Doors DPL = Doors PL-Body

- DJA = Doors JA-Body
(D = Doors & Related Parts) DNS = Doors NS-Body

DJX = Doors JX-Body



GENERAL

INFORMATION

1996 PASSENGER CAR & MINI VAN

AND (NEON) PARTS CATALOG

GENERAL INFORMATION SECTION

Page INF-4

Country Make Vehicle Other Line

VIN PLATE IDENTIFICATION
DEDMGEE R B B B 6 e

Type

|I| COUNTRY

(e
wowonon

[Z] VEHI

Built in U.S.
Built in Canada
Built in Mexico

Chrysler
Eagle
= Plymouth

CLE TYPE

= Passenger Car
Multipurpose Passenger Vehicle (MPV)
Truck

[I] OTHER

IMmMmO®@>»
oW ononon

['5 ]LINE

= Passenger Motorized Seat Belt/Driver Air Bag
Automatic Seat Belts, Driver & Passenger
Manual Seat Balts, Driver & Passenger

Series Body

Style

Manual Seat Bslts/Driver & Passenger Air Bags

Manual Seat Belts (Mexico)

Same as "E” except Hybrid Passenger Air Bag

J=
(L=

T=GRAND CARAVAN AWD
PLYMOUTH

Cirrus LXi (JA)

Chrysler Sebring(Jx) _
2 Br Converitle T= GRAND VOYAGER AWD

PASSENGER CAR TRUCK (NS)
S = Neon (pL) CHRYSLER
P = TWN & COUNTRY FWD
T=TWN & COUNTRY AWD
J = Breeze(JA) DODGE
J = Stratus (JA) P = CARAVAN/GRAND CARAVAN FWD

P = VOYAGER/GRAND VOYAGER FWD

SER

2
3

IES

Economy (E) 4 = High (H)

Low (L) 5 = Premium (P)
Medium (M) 6 = SpeciatSport (S)

7 Performance/image (X)

SERIES NS - BODY

2 - VOYAGER/CARAVAN FWD & GRAND VOYAGER/CARAVAN (L)
4 - VOYAGER SE/GRAND VOYAGER SE FWD/AWD (H)
4 - CARAVAN SE GRAND CARAVAN SE FWD/AWD (H)
5 — VOYAGER LE GRAND VOYAGER LF FWD/AWD (P)

5 — CARAVAN LE/ES GRAND CARAVAN LE/ES FWD/AWD (P)
5—-TOWN & COUNTRY FWD/AWD (P)

5-T

OWN & COUNTRY LX FWD  (P)

6 ~ TOWN & COUNTRY LXI FWD/AWD (S)
6 - VOYAGER LX FWD/AWD (8)

Engine Check Model Assy.

Digit Year Plant

BODY STYLE
PASSENGER CAR

2Dr. Coupe

2 Dr. Pillared Hard Top

2 Dr. Hatchback

2 Dr. Convertible

4 Dr. Sedan

4 Dr. Pillared Hard Top
CK

Van
= Extended Wagon/Van
5 = Wagon

s
[ | o N (TR O |

[ 8 ] eNGINE

(9]
1] A

(C)ECB = 2.0L1-4 (16 Valve) SFi

(Y) ECC = 2.0L1-4 (16 Valve) SFI DOHC
(B)EDZ = 2.4L1-4 (16 Valve) MPI

(W) EDX = 2.5L |-4 Gas TBI

(2) EDW = 251 1-4 Gas Turbo SFI

(9 EDV = 2,41 1-4 (16 Valve) DOHC Turbo
(H) EEB = 2.5L V6 Gas SFI

(M) ENC = 2.5 I-4 Turbo Diesel-Intercooler
(3) EFA = 3.0L V6 Gas MPI

(T)EGB = 3.3L V6 Gas MPI

(U) EGD = 3.3L V6 Flex Fuel MP!

(J) EGP = 3.3LV6 CNG

(R)EGA = 3.3L V6 Gas MPI

(L) EGH = 3.8L V6 Gas SFI

CHECK DIGIT

0,1,2,3,45,6,7,8,9, X

MODEL YEAR

T = 1996

ASSEMBLY PLANT

A CTC -preproduction  R= Windsor (SWB)

D =Belvidere T= Toluca

F =Newark U= Eurostar

G=8t Lpuis-l X= St. Louis-2 (LWB)
N =Sterling B=St. Louis—South

EUROPE
1 - EURO COMMERCIAL VAN (XJ, ZJ, W/ABB)

2 - EUROWAGON SHORT WHEELBASE (GS-52)
4DR.
3 - EUROWAGON SHORT WHEELBASE (GS-52)
3DR.
4 - EUROWAGON LONG WHEELBASE (GS-53)
PREMIUM

5 - EUROWAGON LONG WHEELBASE (GS-53)

HIG

HLINE

7 - COMMERCIAL VAN - SHORT WHEELBASE

SEQUENGE NUMBER
Six Digit Number

Sequence No.

BODY CODE PLATE LOCATION AND DECODING
INFORMATION

The Body Code Plate is attached to the top of the
radiator closure panel in the engine compartment. There
are seven lines of information on the body code plate.
Lines 4, 5, 6, and 7 are not used to define service
information. Information reads from left to right, starting
with line 3 in the center of the plate to line 1 at the
bottom of the plate.

IF TWO BODY CODE PLATES ARE REQUIRED

The last code shown on either plate will be followed by
END. When two plates are required, the last code space
on the first plate will show CTD (for continued).

When a second plate is required, the first four spaces of
each line will not be used due to overlap of the plates.

BODY CODE PLATE
7 X X X X X X X X X
6. BLANK LINE
5| © X X X XX X X X X X XX XX X ©

d

»

-

X X X X X X X X X X X X XX X X X X
IIEOIEENREENERNE HEE HEOEEEE
HEE HEEE BEHRE BHHEH HEHH
EHE H HRENEHEHEHRHEEEHE

BODY CODE PLATE LINE 3
DIGIT BOXES 1 THROUGH 12 — Vehicle Order Number
DIGIT BOXES 13, 14, AND 15 — Vinyl Roof Code

DIGIT BOXES 16, 17, 18, AND 19 — Vehicle Shell Car Line

e NSYP = 2x4—Chrysler Town & Country
e NSYS = 2x4-Chrysler Town & Country
¢ NSCP = 4x4-Chrysler Town & Country

e NSKE = 2x4-Dodge Caravan C/V

® NSKH = 2x4-Dodge Caravan SE, Grand Caravan SE
e NSKL = 2x4-Dodge Caravan

¢ NSDH = 4x4-Dodge Caravan SE, Grand Caravan SE
¢ NSDP = 4x4-Dodge Grand Caravan LE

e NSHH = 2x4-Plymouth Voyager SE, Grand

Voyager SE

¢ NSHL = 2x4-Plymouth Voyager, Grand Voyager

¢ NSHP = 2x4-Plymouth Voyager LE

¢ NSPH = 4x4—Plymouth Grand Voyager SE

® NSPP = 4x4-Plymouth Grand Voyager LE

DIGIT BOX 19 — Price Class

e E =Economy

* H =High Line

e L.=Low Line

¢ M = Maximum

¢ P =Premium

DIGIT BOXES 20 AND 21 — Body Type

¢ 52 = Wagon/Short Wheel Base

* 53 = Wagon/Long Wheel Base

BODY CODE PLATE LINE 2
DIGIT BOXES 22, 23, AND 24 — Paint Procedure

DIGIT BOXES 25 THROUGH 28 — Primary Paint
See Group Interior Trim for color codes.

DIGIT BOXES 29 THROUGH 32 — Secondary Paint

DIGIT BOXES 33 THROUGH 36 — Intetior Trim Code

DIGIT BOXES 37, 38, AND 39 — Engine Code

* EDZ =2.4L, 4 cylinder EFI Gas — Automatic or
Manual Transaxle

e EFA =3.0L, V6 Gas (EFI) — Automatic or Manual
Transaxle

e EGA = 3.3L, V6 Gas (EFI) — Automatic Transaxle
¢ ESH 3.8L V6 Gas (EFI)

BODY CODE PLATE LINE 1

DIGIT BOXES 40, 41 AND 42 — Transaxle Codes

e DDM = 5-speed Manual Transaxle

* DGM = 3-speed Automatic Transaxle

e DGC = 3-speed Automatic Transaxle

e DGL = 4-speed Electronic Automatic Transaxle
DIGIT BOX 43 — Market Code

* U = United States

e C=_Canada

¢ B = International

¢ M = Mexico

DIGIT BOXES 44 THROUGH 60 — Vehicle Identification
Number (VIN})

Refer to Vehicle Identification Number (VIN)
paragraph for proper breakdown of VIN code.

INF-5



GENERAL INFORMATION SECTION INF-6

GENERAL INFORMATION SECTION

INF-7

(UNITED STATES) (CANADA)

GROUP 23 BODY INDEX

GROUP 23 EXTERIOR ORNAMENTATION

GROUP 23A SHEET METAL
GROUP 23C DOORS & RELATED PARTS

(CANADA
SALES
ONLY)

XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX XXXXX
XX0000CXXXX: XXXOXXXXXRKIOOKHXCOXXXXXXXKUXKXXXXXXXXXXX
KXXXXXKXX XXXXXXXXXXXXXXXXXXXXX X XXXXXXXXXKOCOOXXRXXAXRRXNX

XXXKKXKXXXXXXKKXKXKXXKKXXKKKEXXXKKXXK XXXXXXXXXXXX
XXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXXX 23

0O XXX HXKOCXXRXXXXXXX XXX

3 2
XXXXXX: XXXXXX XXx  RXXXXXXX XX XXXW

Vehicle Safety Certification Label

INTERNATIONAL SYMBOLS EJA

GROUP 23 EXTERIOR ORNAMENTATION (E BY MODEL)

XUXXXKOOXXXXXKAXXXXXXXXX

EPL EXTERIOR ORNAMENTATION NEON

EXTERIOR ORNAMENTATION STRATUS/CIRRUS
EXTERIOR ORNAMENTATION MINI VAN
EXTERIOR ORNAMENTATION SEBRING CONV.

VEHICLE SAFETY CERTIFICATION LABEL

A vehicle safety certification label is attached to the rear
facing of the driver’s door. This label indicates date of
manufacture (month and year), Gross Vehicle Weight
Rating (GVWR), Gross Axle Weight Rating (GAWR)
front, Gross Axle Weight Rating (GAWR) rear and the

Some International Symbols are used to identify ENS
controls and displays in this vehicle. These symbols are '

applicable to those controls which are displayed on the
instrument panel or in the immediate vicinity of the driver EJX
(see below).

Vehicle Identification Number (VIN). The Month, Day
and Hour of manufacture is also included.

All communications or inquiries regarding the vehicle
should include the Month-Day-Hour and Vehicle
Identification Number.

_ 23A GROUP 23A BODY SHEET METAL (S BY MODEL)
International Symbols
B 0 i SPL | BODY SHEET METAL  NEON
=0 # 2 =Ly A <Y SJA  BODY SHEET METAL STRATUS/CRRUS
HIGH BEAM FOG LIGHTS P?'Zﬂ?f u%?a?gs TURN SIGNAL HAZARD WARNING w&'?f?:éim SNS BODY SHEET METAL MINI_VAN
N @ # SJX | BODY SHEET METAL  SEBRING CONV.
Q7 @ {t¢
WINDSCREEN i @
WINDSHIELD WINDSHIELD WIPER DEMISTING REAR WINDOW REAR WINDOW
WIPER AND WASHER AND DEFROSTING VENTILATING FAN DEFOGGER WIPER
23C | GROUP 23C BODY DOORS AND EXT. MIRRORS (D)
J £
m ~— et é’ DPL DOORS/RELATED PARTS NEON
REAR WINDOW ENGINE COOLANT | BATTERY CHARGING
WASHER FUEL TEMPERATURE CONDITION ENGINE OlL SEAT BELT DJA DOORS/RELATED PARTS STRATUS/CIRRUS
DNS DOORS/RELATED PARTS MNI VAN
® @ w5 | ey ) e
o DJX DOORS/RELATED PARTS SEBRING CONV.
BRAKE FAILURE PARKING BRAKE FRONT HOOD RE(AT‘:J:«?(?D HORN LIGHTER




GENERAL INFORMATION SECTION INF-8

ILLUSTRATION INDEX

This index is a compilation of catalog parts description data with reference to illustrations, figures and key numbers
as shown:

ILLUSTRATION INDEX GROUP ILLUS. NO.

THROTTLE BODY ...t eeeeeeseetetesses st L 14-600

The first page of each group contains a listing of all illustrations within that group. Also refer to illustrations
alphabetically listed in information section.

ALPHABETICAL INDEX

This index is a compilation of catalog parts description data with a reference to the location of the item by group —
Figure and key number as shown in the following example:

THROTTLE BODY 14-610/ 18
Group |

lllustration No.
Item

The index will be expanded progressively as data is added to computer files. To locate a part by name, refer to the
Alphabetical Index. This index indicates the group and illustration and item number where the part is located.
Alphabetical Index can be found in INF section of catalog.

NUMERICAL INDEX

A listing of Part Numbers contained in the catalog. The numbers are in numerical sequence with reference to the
group and illustration and item number where the part is located.

PARTS PACKAGES

Service Parts Packages, containing all parts needed for specific service operation, are listed in their respective
groups with related parts. The listing will show adaptability and model application.

STANDARD PARTS

Important attaching standard parts such as bolts, nuts, etc. are generally listed in the text of the respective major
parts groups.

CATALOG AND PARTS BULLETINS

BULLETINS are issued when important changes are made in production or when corrections are to be made in the
Parts Catalog between regular revisions. All catalogs should be noted and changed accordingly to remain current
between revisions.

PARTS CATALOG REVISION SERVICE

Subscribers to the Passenger Car Catalog Revision Service will be periodically provided with revised copy
incorporating the latest information. Revisions may be provided by Group or complete book copy.

1996 PASSENGER CAR & MINI VAN GENERAL
Page INF-O AND (NEON) PARTS CATALOG INFORMATION
PAGE NUMBERING

Two-part page numbers are used throughout this catalog. The first part of the page designation indicates one major
group or section. The second part indicates the actual page number in the group. For example:

2-1 indicates Group 2, Front Suspension, Page 1

" 4-4 indicates Group 4, Parking Brakes, Page 4

In the maintenance of the Loose Leaf Parts Catalog Revision Service, it may become necessary to add information
beyond the capacity of the page. In this event, an “A” page will be used. For example, if it becomes necessary,
because of change, to add several part numbers to page 2-1 and space does not permit the addition, you will be
given Page 2-1A. Page 2-1A should be filed immediately following Page 2-1.

Figure and Item Numbers are also commonly used to identify locations in this Catalog, i.e., 14-910/8 refers to Group
14, illustration 910, Item Number 8. llustration Numbers are always ascending sequential within the Groups.

RIGHT AND LEFT PART NUMBERS

Right and Left part numbers are frequently combined on one line, e.g., 3514 444-5. Such numbers are interpreted as
3514 444 Right side application and 3514 445 Left Side. Right and Left Sides are always determined by their
relationship to the driver when normally seated and looking forward.

SYMBOLS USED IN THIS PARTS CATALOG

The following symbols are commonly used with Part Number and quantity information in this Catalog:
BOLD TYPE — European only.
AR

Indicates the quantity required may vary or is to be determined by the user.

PAR Indicates Paint As Required.

Indicates Item Not lllustrated.

SPECIFYING INFORMATION

The following information is included in this Parts Catalog:

1. Part Name. 7. Effective points of model year running changes are

2. Part Number. indicated by vehicle serial number, engine number or

3. Model Application. body number where applicable. When serial number

4. Quantity used per vehicle. effective points are not available, production effective

5. Description and dimensions necessary for proper dates are used. (Refer to the Federal Certification
identification of parts where necessary. Label for the build date.)

6. Model or Engine Column: 8. Parts designated as CANADA or EXPORT are not
Engine by Displacement or Vehicle Model Code, available through U.S. parts outlets.

Body Style Code or Price Class.

In the event replacement parts not listed herein are required due to a special service situation, Chrysler Dealers
should contact their factory specifier for assistance. Problems encountered with particular part specifications can be
resolved in the same manner.



1-2

GROUP 2 - FRONT SUSPENSION & DRIVE

G R o u P - z ILLUSTRATION TITLE GROUP-FIG. NO.

FRONT SUSPENSION & DRIVE FRONT SUSPENSION

SUSPENSION, FRONT PL BODY . . . . e e e e e e e e e e Fig. 2-105
SUSPENSION, FRONT JAJX BODY .. .. e e Fig. 2-120
SUSPENSION, FRONT NS BODY . . .. e e e e e Fig. 2-145
FRONT DRIVE SHAFTS

SHAFT, FRONT DRIVE PL BODY . . . e e e Fig. 2-205
SHAFT, FRONT DRIVE JA,JX BODY . .. e e Fig. 2-220
SHAFT, FRONT DRIVE NS BODY . . . e e e e e e e e e e Fig. 2-245

2-100 2-200
FRONT SUSPENSION STRUT | FRONT AXLE DRIVE SHAFT
& SPRING

s

STABILIZER TORSION BAR




NUMBER | QTY

BODY MODEL

DESCRIPTION

Sales Code SDA = Standard Suspension, Used on L Series Neon.

SUSPENSION, FRONT PL BODY
Figure 2-105
PART
ITEM
NOTE:
NOTE:

NOTE:
NOTE:

Sales Code SDC = Firm Feel Suspension, Used Standard on H,S Series, Optional on L Series Neon.
Touring Suspension Also Known as Firm Feel Suspension (SDC).
Sales Code SDE = Special Sport Suspension, Used Optional on S Series Neon.

(B) Dodge

AR = Use as Required

< RETURN TO GROUP INDEX

MODEL CODES:
NS - BODY

BODY STYLES:
22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

NOTE: Sales Code SDF = European Homologation Suspension
NOTE: Sales Code SDK = Competition Suspension
1 STRUT, Damper Assembly
4626 180 2 w/Std. Susp. (SDA)
4626 681 2 w/Firm Feel Susp. (SDC)
4626 835 2 w/Special Sport Susp. (SDE)
4626 778 2 w/Special Sport Susp. (SDF) EUROPE
4626 858 2 w/Competition Susp. (SDK)
2 BUMPER, Jounce Front Strut
4626 789 2 w/Std.(SDA), or Firm Feel Susp. (SDC)
4626 830 2 w/Special Sport Susp. (SDE), w/European (SDF), w/Competion
Susp. (SDK)
3 4626 098 2 SHIELD, Dust Front Strut
4 SPRING, Front
5273 411 AR w/Std. Susp. (SDA), w/Special Susp. (SDE), w/European
(SDF), w/Competion Susp. (SDK) Tag # 411 (ZAA,ZNA)
5273 412 AR w/Std. Susp. (SDA), w/Special Sport Susp. (SDE), w/European
(SDF), w/Competition Susp. (SDK) Tag #412 (ZAB,ZNB)
5273 413 AR w/Std. Susp. (SDA), w/Special Sport Susp. (SDE), w/European
(SDF), w/Competition Susp. (SDK) Tag #413 (ZAC,ZNC)
5273 414 AR w/Std. Susp. (SDA), w/Special Sport Susp. (SDE), w/European
(SDF), w/Competition Susp. (SDK) Tag #414 (ZAD,ZND)
5273 415 AR w/Std. Susp. (SDA), w/Special Sport Susp. (SDE), w/European
(SDF), w/Competition Susp. (SDK), Tag #415 (ZAE,ZNE)
5273 416 AR w/Std. Susp. (SDA), w/Special Sport Susp. (SDE), w/European
(SDF), w/Competition Susp. (SDK) Tag #416 (ZAF,ZNF)
5273 401 AR w/Firm Feel Susp. (SDC) Tag #401 (ZCA,ZRA)
5273 402 AR w/Firm Feel Susp. (SDC) Tag #402 (ZCB,ZRB)
5273 403 AR w/Firm Feel Susp. (SDC) Tag #403 (ZCC,ZRC)
5273 404 AR w/Firm Feel Susp. (SDC) Tag #404 (ZCD,ZRD)
5273 405 AR w/Firm Feel Susp. (SDC) Tag #405 (ZCE,ZRE)
5273 406 AR w/Firm Feel Susp. (SDC) Tag #406 (ZCF,ZRF)
5273 407 AR w/Firm Feel Susp. (SDC) Tag #407 (ZCG,ZRG)
5273 408 AR w/Firm Feel Susp. (SDC) Tag #408 (ZCH,ZRH)
5273 409 AR w/Firm Feel Susp. (SDC) Tag #409 (ZCJ,ZRJ)

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

(C) Chrysler
P - Town & Country FWD (Y)
T - Town & Country AWD (C)

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

- = Non lllustrated Part P.A.R. = Paint as Required

»



SUSPENSION, FRONT PL BODY

Figure 2-105
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
5273 417 AR w/Standard susp. (SDA), w/Special Sport Susp. (SDE), w/
European (SDF), w/Competition Susp. (SDK) (Tag #417
(ZNG,ZAG)
5 4626 864 2 SEAT, w/Bearing, Isolator, Front Spring
6 4626 100 2 MOUNT ASSEMBLY, Front Spring
7 6501 094 2 NUT, Strut To Mount M14x20
8 6101 446 6 NUT, w/Washer Mount To Fender M8x1.25x13
9 4762 135 4 BOLT PACKAGE, Camber Adjusting ***
10 6503 121 4 NUT, w/Washer M14x2.00
11 KNUCKLE, Front Susp.
4626 294-5 1 (Cast #4626244-5) (4-Stud)
4626 702-3 1 (Cast# 4626704-5) (5-Stud)
12 6501 247 2 NUT, w/Washer M12x1.75
13 6501 248 2 BOLT, M12x1.75x57
14 4052 509 2 SEAL, Ball Joint
15 4509 774-5 1 ARM ASSEMBLY, Lower Control
16 6502 922 2 SCREW, Arm Rear Mount M14x2.0x90
17 6503 068 2 BOLT AND RETAINER, Arm Front Mount M12x2.0x90 ***
18 6502 502 2 NUT, M14x2.0
19 6503 292 2 SCREW, w/Washer M8x1.25x40.0
- 6503 937 2 NUT, Sway Bar Mounting M8x1.25
20 4626 762 2 CLAMP, Sway Bar Shaft Mount
21 4626 368 2 CUSHION, Front Sway Bar Shaft
22-23 4762 137 2 LINK PACKAGE, Front Sway Bar
22 6502 715 2 SCREW, Sway Bar Link M8x1.25x130
23 4762 137 4 BUSHING, (Serv. Link Pkg.)

24 SHAFT, (BAR) Front Sway

4626 109 1 w/Firm Feel Susp.(SDC)
4626 777 1 w/Special Sport Susp. (SDE), w/European (SDF), w/
Competition Susp. (SDK)
25 4449 553 2 BALL JOINT, Lower Control Arm
26 4626 447 2 BUSHING, Pivot Front
27 4509 719 2 BUSHING, Pivot Rear
28 6101 695 2 NUT, Sway Bar Shaft Link M8x1.25
29 6030 099 2 FITTING, Grease
30 4626 096 2 ISOLATOR, Front Spring
6500 615 2 BOLT, Front Susp. Steering Knuckle Upper M10x1.50 w/
Competition Susp. (SDK)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX LK »



SUSPENSION, FRONT PL BODY

Figure 2-105
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
6500 614 2 BOLT, Cam- Front Susp. Strut to Knuckle Lower M14x2.00x62.
00 w/Competition Susp. (SDK)
4014 444 2 WASHER, Front Susp. Strut to Knuckle Bolts w/Competition
Susp. (SDK)
6500 593 4 NUT, Front susp. Strut to Knuckle Bolts M14x2.00 w/
Competition Susp. (SDK)
6503 121 4 NUT, Hex Flg Lock Strut to Knuckle M14x2.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



SUSPENSION, FRONT JA,JX BODY
Figure 2-120

2—-120A o

ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM

NOTE: Sales Code BRJ= DISC/DRUM w/ABS
NOTE: Sales Code BRK= DISC/DRUM w/ABS
NOTE: Sales Code BRF= DISC/DISC w/ABS

NOTE: Sales Code SDA= Standard Suspension
NOTE: Sales Code SDC= Firm Feel Suspension
NOTE: Sales Code SDF= European Homologation Suspension
NOTE: Sales Code ZAC Thru ZRG= Spring Group Type’s Found on Individual Vehical Sale’s Code Listing.
1 6503 644 2 NUT, Hex Flg Lk S/ABS M10x1.50
2 4616 934 2 RETAINER, S/ABS Bush Upper
3 4616 564 2 BUSHING, S/ABS Rod Upper
4 4616 565 2 JA SLEEVE, S/ABS Rod Att
4626 919 2 IX
5 4695 030 2 RETAINER, S/ABS Bush Lower
4695 671 2 BUSHING, S/ABS Rod Lower
6 4695 147 2 CUP, S/ABS M/M Stop
7 4616 929 2 SHIELD, Dust- S/ABS
8 6503 862 2 SCREW, hex Flg- Clevis to S/ABS Pinch M12x1.75x75.00
6503 889 2 M12x1.75x95.00
9 4616 976-7 1 CLEVIS, S/ABS to LCA ***
6503 889 2 SCREW, S/ABS Clevis to LCA M12x1.75x95.00
6502 697 2 JA NUT, S/ABS Clevis to LCA Bolt M12x1.75
6503 711 2 IX M12x1.75
4695 116 2 BUSHING, S/ABS Clevis Pivot
10 ABSORBER, Shock
4695 961 2 JA w/SDA
4695 962 1 JA w/SDC
4626 821 1 IX w/SDA
4656 155 1 IX w/SDC
4626 930 2 IX w/SDF
4695 676-7 1 CAP, Protective Upper Shock Mount
4695 769 1 JA COLLAR, Shock Rod
11 4616 982 2 ISOLATOR, Spring Seat (Lower)
12 4616 931 2 JOUNCE, Bumper S/ABS Rod ***
13 ARM and BALL JOINT, Upper Control ***
4695 894 1 JA Rt Up to 8-14-95
4695 895 1 JA Lt Up to 8-14-95
4764 408 1 JA Rt After 8-14-95
4764 409 1 JA Lt After 8-14-95
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

< RETURN TO GROUP INDEX



SUSPENSION, FRONT JA,JX BODY

Figure 2-120
2—-120A o
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
4695 894 1 JX Rt Up to 9-11-95
4695 895 1 JX Lt Up to 9-11-95
4764 408 1 IX Rt After 9-11-95
4764 409 1 IX Lt After 9-11-95
14 4616 572-3 1 BRACKET ASSEMBLY, UCA and S/ABS Mount ***
15 6503 711 2 NUT, Hex- UCA Pivot M12x1.75
16 6503 610 2 SCREW, Hex UCA Pivot M12x1.75x62.00
17 4616 983 2 ISOLATOR, Spring Seat (Upper)
18 4695 693 1 JA SPRING, Coil Front Susp. Std. (SDA) (ZNC,ZAC)
4695 694 1 JA Std. (SDA) (ZND,ZAD)
4695 705 1 JA Std. (SDA) (ZNE,ZAE)
4695 696 1 JA Std. (SDA) (ZNF,ZAF)
4695 697 1 JA Std. (SDA) (ZNG,ZAG)
4695 683 1 JA F/Feel (SDC) (ZRC,ZCC)
4695 684 1 JA F/Feel (SDC) (ZRD,ZCD)
4695 715 1 JA F/Feel (SDC) (ZRE,ZCE)
4695 686 1 JA F/Feel (SDC) (ZRF,ZCF)
4695 687 1 JA F/Feel (SDC) (ZRG,ZCG)
4656 041 1 IX Std. (SDA) (ZAA,ZNA)
4656 042 1 JX Std. (SDA) (ZAB,ZNB)
4656 043 1 IX Std. (SDA) (ZAC,ZNC)
4656 044 1 IX Std. (SDA) (ZAD,ZND)
4656 045 1 IX Std. (SDA) (ZAE,ZNE)
4656 046 1 IX Std. (SDA) (ZAF,ZNF)
4656 047 1 JX Std. (SDA) (ZAG,ZNG)
4656 048 1 JX Std. (SDA) (ZAH,ZNH)
4656 049 1 IX Std. (SDA) (ZAJ,ZNJ)
4656 302 1 IX F/Feel (SDC) or Euro (SDF) (ZCB,ZRB)
4656 301 1 IX F/Feel (SDC) or Euro (SDF) (ZCA,ZRA)
4656 303 1 IX F/Feel (SDC) or Euro (SDF) (ZCC,ZRC)
4656 304 1 JX F/Feel (SDC) or Euro (SDF) (ZCD,ZRD)
4656 305 1 JX F/Feel (SDC) or Euro (SDF) (ZCE,ZRE)
4656 306 1 IX F/Feel (SDC) or Euro (SDF) (ZCF,ZRF)
4656 307 1 JX F/Feel (SDC) or Euro (SDF) (ZCG,ZRG)
4656 308 1 IX F/Feel (SDC) or Euro (SDF) (ZCH,ZRH)
4656 309 1 IX F/Feel (SDC) or Euro (SDF) (ZCJ,ZRJ)
19 6503 349 2 NUT and RETAINER, Hex Flg Lk- CA to C/Member M14x2.00
20 CROSSMEMBER, (Reference)
21 6503 830 2 SCREW, Hex FIg Hd LCA to C/Member Front M14x2.0x100.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX LK »



SUSPENSION, FRONT JA,JX BODY

Figure 2-120
2—-120A il
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
22 6503 854 2 SCREW, Hex Flg LCA Bolt to C/Member Rear M12x1.75x90.00
23 6502 697 2 JA NUT, Hex Flg Hd Lk LCA Bolt M12x1.75
6503 711 2 IX M12x1.75
24 4695 622 1 SHAFT, Front Susp. Sway
4616 987 2 CUSHION, Sway Bar Front Susp.
4695 656-7 1 SHIELD, Sway Bar Link Protection
25 6101 671 4 SCREW and WASHER, Hex Hd Lk Sway Bar Clamp to C/
Member M12x1.75
26 4616 927 2 CLAMP, Sway Bar Cushion Lower
4616 928 2 Upper
27-29 4695 626 2 BALLJOINT SWAYBAR PACKAGE, Bar to LCA Attaching ***
27 2 SCREW, Shl/Hex Flg Hd Sway Bar to LCA Att (Service in Ball
Joint Sway Bar Pkg)
28 AR BUSHING and RETAINER, Sway Bar Link (Service in Ball Joint
Sway Bar Pkg) ***
29 2 SPACER, Sway Bar to LCA Link (Service in Ball Joint Sway Bar
Pkg)
30 4616 922-3 1 ARM ASSEMBLY, Front Control
4797 150 2 SEAL PACKAGE, Lower Control Arm ***
31 6101 678 2 NUT and WASHER, Hex Sway Bar to LCA Att M12x1.75
32 6503 711 2 NUT, Hex Flg Lk M12x1.75
33 4695 601 2 HEATSHIELD, Tie Rod End Seal ***
34 6503 046 2 NUT, Hex Lk w/Nylon Ring Tie Rod Stud M12x1.25
35 6101 495 4 SCREW and WASHER, Heatshield to Knuckle M6x1.00x12.00
36 4695 413 2 JA HEATSHIELD, B/Joint Seal Protection (w/14" Brakes) ***
4695 547 2 JA (w/15" Brakes)
4626 940 2 IX
37 KNUCKLE, Front Susp.
4616 938 1 JA Rt (BRA,BRJ)
4616 939 1 JA Lt (BRA,BRJ)
4695 274 1 JA Rt (BRB,BRK)
4695 275 1 JA Lt (BRB,BRK)
4695 982 1 IX Rt (BRA,BRJ,BRF) Stamped# 4764378
4695 983 1 JIX Lt (BRA,BRJ,BRF) Tag# 4764379
6503 622 2 SCREW, Shock to Knuckle M12x1.75x80.00
4616 749 2 BUSHING, S/ABS to Knuckle
38 6503 088 3 SCREW, 6 Lobe Ext Hd Knuckle to Bearing Att M12x1.75x43.00
39 6502 749 2 NUT, Hex Slotted LCA to B/Joint Stud M14x1.5
6503 693 2 M12x1.25
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX LK »



SUSPENSION, FRONT JA,JX BODY

Figure 2-120
2—-120A il
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
40 2 COTTER PIN, LCA to B/Joint Stud Nut M3.2x28.00 (Not
Serviced)
6100 017 2 M2.5x28.00
41 2 BALL JOINT, (Service in Control Arm- lower)
42 6030 099 2 FITTING, Lube
43 4616 570 2 BALL JOINT ASSEMBLY
44 2 SEAL, Front Susp. Control Arm B/Joint (Service in Arm and Ball
Joint)
4695 096 2 BUSHING, UCA Pivot Front Susp.
4695 631 2 BUSHING, Front susp. LCA Pivot
6502 940 6 SCREW, Hex Flg Hd UCA and S/ABS Mount Bracket to Tower
M12x1.75x60.00
6502 748 2 NUT, Hex Slotted Special B/Joint to Knuckle M12x1.75x95.00
6100 017 2 PIN, UCA B/Joint Stud Nut
6503 532 2 SCREW, Hex Flange Hd Front Susp. C/Member Att-Frt. M12x1.
75x40.00
6503 830 2 JA SCREW, Hex Flg Hd Frt Susp Crossmember RR Att M14x2.
0x100.00
6503 711 1 NUT, R/S UCA Pivot Bar or Bolt
6101 678 2 NUT, Hex Hd Ball Joint Link to LCA M12x1.75
6101 085 4 SCREW and WASHER, Strut/ESM to Frt Susp C/Member
M10x1.50x40.00
4616 736 AR BUSHING, LCA Rear
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

<€ RETURN TO GROUP INDEX

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

K«



SUSPENSION, FRONT NS BODY
Figure 2-145

2—-145C

— A9

96102 145

PART

ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM (14")

NOTE: Sales Code BRB= DISC/DRUM (15")

NOTE: Sales Code BRV= DISC/DRUM Heavy Duty (15")
NOTE: Sales Code SDA= Standard Suspension

NOTE: Sales Code SDB= Heavy Duty Suspension

NOTE: Sales Code SDF= Suspension European Homologation
NOTE: Sales Code ZAC thru ZPM= Spring Group Types, Found on Individual Vehical Sales Code Listing.

1 STRUT, Front Damper Assembly (Also order Item 29 Bolt Pkg is
Required)

4797 640 2 52 w/FWD, w/Standard Suspension (SDA)
4797 641 2 53 w/FWD, w/Standard Suspensiom (SDA)
4797 642 2 53 w/AWD, w/Standard Susp. (SDA)
4797 642 2 w/FWD, w/Heavy Duty Susp. (SDB)
4797 643 2 GS European

2 4694 796 2 ISOLATOR, Lower Spring Seat

3 SPRING, Front
4684 562 1 w/All Suspension (ZPB) Tag# 562
4684 563 1 w/All Susupension (ZPC,ZBC) Tag# 563
4684 564 1 w/All Suspension (ZPD,ZBD) Tag# 564
4684 565 1 w/All Suspension (ZPE,ZBE) Tag# 565
4684 566 1 w/All Suspension (ZPF,ZBF) Tag# 566
4684 567 1 w/All Suspension (ZPG,ZBG) Tag# 567
4684 568 1 w/All Suspension (ZPH,ZBH) Tag# 568
4684 569 1 w/All Susension (ZPJ,ZBJ) Tag# 569
4684 570 1 w/All Suspension (ZPK,ZBK) Tag# 570
4684 571 1 w/All Suspension (ZPL,ZBL) Tag# 571
4684 572 1 w/All Suspension (ZPM,ZBM) Tag# 572
4684 573 1 w/All Suspension (ZBN) Tag# 573
4684 512 1 w/All Suspension (ZNB) Tag# 512
4684 511 1 w/All Suspension (ZNA) Tag# 511
4684 513 1 w/All Suspension (ZNC,ZAC) Tag# 513
4684 514 1 w/All Suspension (ZND,ZAD) Tag# 514
4684 515 1 w/All Suspension (ZNE,ZAE) Tag# 515
4684 516 1 w/All Suspension (ZNF,ZAF) Tag# 516
4684 517 1 w/All Suspenion (ZNG,ZAG) Tag# 517
4684 518 1 w/All Suspension (ZNH,ZAH) Tag # 518
4684 519 1 w/All Suspension <ZNJ,ZAJ) Tag# 519
4684 520 1 w/All Suspension (ZNK,ZAK) Tag# 520
4684 521 1 w/All Suspension (ZNL,ZAL) Tag# 521

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

27 - 2 Dr Convertible

< RETURN TO GROUP INDEX

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

»



2—-145C

< RETURN TO GROUP INDEX

SUSPENSION, FRONT NS BODY
Figure 2-145

PART
ITEM NUMBER | QTY

BODY MODEL DESCRIPTION

4684 522 1 w/All Suspension (ZAM) Tag# 522
4 4684 442 2 BUMPER, Front Suspension Strut Jounce Damper
5 4684 443 2 SHIELD, Dust Front Susp Strut
6 4684 136 2 SPRING SEAT ASSEMBLY ***
7 4684 129 2 STRUT MOUNT ASSEMBLY ***
4694 870 2 GS European
8 6502 525 2 NUT and WASHER, Strut Mount M14-2.00 21MM Hex-Lock
9 6502 698 AR NUT, Strut to Knuckle M14x2.00 21MM Hex-Lock
10 6503 307 AR BOLT, Strut to Knuckle M14x2.00 21MM Hex-Lock
11 6101 445 6 NUT, Coned Washer Strut Mount to Fender M8x1.25
12 6502 336 4 BOLT, Knuckle to LCA Ball Joint M14-2.00x57.00 21MM Hex
Lock
13 6503 304 4 WHEEL, Stop- Front Wheel Knuckle M12-1.50x40.00 18MM Hex ***
14 KNUCKLE
4684 458 1 W/BRA 14" Brakes Stamping# 4684462 Right Side
4684 459 1 w/BRA 14" Brake Left Side
4684 456-7 1 w/BRB,BRV 15" Brakes
4694 822-3 1 GS w/BRV 15" Brakes European
15 6502 335 2 NUT, Knuckle to LCA Ball Joint M14-2.00 21MM Hex
16 4694 747 2 BALL JOINT ASSEMBLY
17 4694 760-1 1 ARM, Front Lower Control (LCA)
4684 120 2 BUSHING, Front Pivot
18 4684 292 2 NS LINK ASSEMBLY, Sway Eliminator (Windsor)
4684 292 2 NS Up to 6-26-95 (St. Louis 2-South)
4694 855 2 NS After 6-26-95 (St. Louis 2-South)
4694 855 2 GS European
19 6503 870 4 NUT and WASHER, Link to Sway Bar M12-1.75 18MM Hex Lock
20 6502 954 2 SCREW and WASHER, Hex Hd Sway Elim to C/Member M10x1.
5x53.00
21 4684 298 2 CLAMP, Sway Elim to C/Member
22 4684 890 2 CUSHION, Sway Bar Frt Suspension
23 4694 750 1 SHAFT, Sway Eliminator Solid
4694 751 1 GS w/European Suspension (SDF)
24 6503 574 2 NS BOLT, Frt Susp Control Arm Pivot M14x2.00x120.00 Up to 9-11-
95
6504 508 2 NS M14x2.00x123.00 After 9-11-95
6503 574 2 GS M14x2.00x120.00 Up to 10.16-95 European
6504 508 2 GS M14x2.00x123.00 After 10-16-95 European
25 6502 698 2 NUT, M14x2.00, 21mm Hex

MODEL CODES:

NS - BODY

(B) Dodge
P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

(C) Chrysler PL - BODY JX - BODY Convertible
P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96102 145 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B
AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

«K »



SUSPENSION, FRONT NS BODY

Figure 2-145
2—-145C
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
26 4684 548 2 BUSHING, Rear Pivot
27 4694 777 2 RETAINER, LCA to Cradle
28 6101 848 4 SCREW and WASHER, Hex Hd LCA Bracket to Cradle M10x1.
50x30.00

29 4797 723 1 BOLT PACKAGE, Camber Adjust ***
30 4797 449 2 SEAL PACKAGE, Ball Joint ***
31 6503 308 4 BOLT, Cam Strut to Knuckle M14x2.0x74.00
32 4684 418 2 BEARING, Spring Seat
33 4694 745 2 FITTING, Lube
34 4684 637 AR WASHER, Strut Attch (Dog Bone)
35 6502 696 2 NUT, Swaybar Bracket to Crossmember M10x1.5 (Hex Flg Lk)

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

96102 145 12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B
AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



SHAFT, FRONT DRIVE PL BODY

Figure 2-205
2_205 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 SHAFT ASSEMBLY, Front Drive
4670 602 1 Rt. w/Man. Trans. w/o ABS
4670 601 1 Lt. w/Man. Trans. w/o ABS
4670 604 1 Rt. w/Man. Trans. w/ABS
4670 603 1 Lt. w/Man. Trans. w/ABS
4670 280 1 Rt. w/Auto Trans. w/o ABS
4670 605 1 Lt. w/Auto Trans. w/o ABS
4670 282 1 Rt. w/Auto Trans. w/ABS
4670 607 1 Lt. w/Auto Trans. w/ABS
2 BOOT PACKAGE, Inner C.V.
4762 494 1 Rt.
4762 495 1 Lt.
3 BOOT PACKAGE, Outer C.V.
4762 496 2 Rt./ Lt. (Vendor #2850070)
4 4762 497 2 RING, Shaft Retaining
5 6503 595 2 NUT, Shaft Retaining
6 6503 596 2 WASHER, Shaft
7 6500 336 2 PIN, Cotter
8 4293 167 2 LOCK, Front Shaft
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96102 205 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



SHAFT, FRONT DRIVE JA,JX BODY

Figure 2-220
2_220 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 SHAFT ASSEMBLY, Front Drive Rt.
ALL ENGINES
4778 582 1 JA w/o ABS
4778 581 1 JA w/ABS
4668 732 1 IX w/o ABS
4670 212 1 IX w/ABS, Manual Trans.
4670 210 1 IX w/ABS, Auto. Trans.
1 DAMPER, (Service in Assy.)
4778 689 1 JA SPACER, Tripot Seal to Joint
4593 058 1 CLIP, C-Inner C/V Joint
2 SHAFT ASSEMBLY, Front Drive Lt.
ALL ENGINES
4778 579 1 JA w/o ABS
4778 580 1 JA w/ABS
4668 733 1 IX w/o ABS
4670 211 1 IX w/ABS
1 DAMPER, (Service in Assy.)
4778 689 1 JA SPACER, Tripot Seal to Joint
4593 058 1 CLIP, C- Inner C/V Joint
3 6503 352 2 WASHER, Drive Hub ID=M123 OD=38.0 Thk=4.05
4 6503 685 2 NUT, Hex Hub M22x1.50
5 4293 167 1 WASHER and LOCK PACKAGE, Hub ***
6 6500 336 2 PIN, Cotter M5x36.00
7 SHAFT ASSEMBLY, Quarter Outer Lt Consist of: Shaft, Boot,
Joint
ALL ENGINES
4796 817 1 JA w/o ABS
4796 819 1 JA w/ABS
SHAFT ASSEMBLY, Quarter Outer Rt Consist of: Shaft, Boot,
Joint
ALL ENGINES
4796 822 1 JA w/o ABS
4796 821 1 JA w/ABS
8 4778 597 1 JA BOOT PACKAGE, Inner CV Rt.
4797 699 1 IX Inner CV Rt.
9 4778 586 1 JA BOOT PACKAGE, Inner CV Lt.
4797 700 1 IX Inner CV Lt.
10 (Reference) ***
4856 674 1 IX BOOT PACKAGE, Outer CV
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

< RETURN TO GROUP INDEX

96102 220

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

»



SHAFT, FRONT DRIVE JA,JX BODY
Figure 2-220

PART
2_220 ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

4762 701 1 JA Outer

R
If

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96102 220 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



2-2458B

SHAFT, FRONT DRIVE NS BODY
Figure 2-245

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

NOTE ONE: TAG# 4808578 For Domestic Only Use for Replacement 4808568 Shaft

NOTE TWO: TAG# 4808971 For Domestic Only Use for Replacement 4641981 Shaft

1

4660 550 1 NS

SHAFT ASSEMBLY, Front Drive Rt. w/ABS

2.4L Engine (EDZ)
Tag# 4660550 w/Auto 3 Sp. (DGC-31TH)

4808 568 1 NS HKY

ALL ENGINES

Tag# 4808568 or 4808578 w/4 Sp. Auto (DGL-41TE) and 3 Sp.
Auto (DGM-31TH) FWD (See Note 1)

ALL ENGINES

4660 288 1 CDP

4808 578 1 GS Y

TAG# 4660288 All Trans. AWD

3.3L (EGA)

TAG# 4808578 w/Auto Trans. FWD European
ALL ENGINES

4808 298 1 GS C

4808 580 1 GS

TAG# 4808298 w/Auto Trans. AWD European
ALL ENGINES

TAG# 4808580 w/Manual Trans. FWD European
SHAFT ASSEMBLY, Front Drive Rt. w/o ABS

4808 538 1 NS H

4808 548 GS Y

ALL ENGINES

Tag #4808538 All Trans. FWD

3.3L (EGA) Engine

Tag #4808548 w/Auto Trans. FWD European

4808 540 1 GS

ALL ENGINES

Tag# 4808540 w/Manual Trans. FWD European
SHAFT ASSEMBLY, Front Drive LT. w/ABS
2.4L Engine (EDZ)

4660 487 1 NS

4641 981 1 NS HKY

Tag# 4660487 w/Auto 3 Sp. (DGC-31TH)

ALL ENGINES

Tag# 4641981 or 4808971 w/4 Sp. Auto (DGL-41TE) and 3 Sp.
Auto (DGM-31TH) FWD (See Note Two)

4641 981 1 CDP

4808 971 1 GS

ALL ENGINES

Tag# 4641981, All Trans. AWD

ALL ENGINES

TAG# 4808971 w/Auto Trans. European

4808 883 1 GS

ALL ENGINES

TAG# 4808883 w/Manual Trans. FWD European
SHAFT ASSEMBLY, Front Drive Lt. w/o ABS
ALL ENGINES

< RETURN TO GROUP INDEX

96102 245

4641 975 1 NS H

MODEL CODES:

Tag# 4641975 All Trans. FWD
3.3L (EGA)

NS - BODY (C) Chrysler

(B) Dodge P - Town & Country FWD (Y)
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European
D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

»



2-2458B

SHAFT, FRONT DRIVE NS BODY
Figure 2-245

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
4808 965 1 GS Y Tag# 4808965 w/Auto Trans. FWD European
ALL ENGINES
4808 135 1 GS Tag# 4808135 w/Manual Trans. FWD European
2 BOOT PACKAGE, Inner CV Rt. w/ABS
4797 702 1 NS 2.4L Engine (EDZ) w/Auto. 3Sp. (DGC-31TH)
4797 699 1 ALL ENGINES, ALL TRANS. w/or w/o ABS
BOOT PACKAGE, Inner CV Lt.
4797 701 1 NS 2.4L Engine (EDZ) w/Auto. 3Sp. (DGC-31TH) w/ABS
4797 700 1 ALL ENGINES, ALL TRANS. w/or w/o ABS
3 BOOT PACKAGE, Outer CV
4641 331 1 NS 2.4L Engine (EDZ) w/Auto. 3Sp. (DGC-31TH) w/ABS
4641 181 1 ALL ENGINES, ALL TRANS. w/or w/o ABS
4 4293 167 2 LOCK PACKAGE, Hub ***
5 6500 336 2 PIN, Cotter
6 6500 298 2 NUT, Hub
7 6503 352 2 WASHER, Hub ID=M23 OD=38.0 THK=4.05
8 4762 497 1 RING, Halfshaft Retaining
4797 704 1 CIRCLIP, Halfshaft Retaining
9 4641 698 2 SHIELD, Front Wheel Bearing

<€ RETURN TO GROUP INDEX

96102 245

MODEL CODES:

NS - BODY
(B) Dodge

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth

P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

(C) Chrysler PL -
P - Town & Country FWD (Y) D
T - Town & Country AWD (C) P

JA -
D
=]
C

BODY JX - BODY Convertible

- Dodge Neon H - Chrysler Sebring JX
- Plymouth Neon P - Chrysler Sebring JXI
BODY GS - European

- Dodge Stratus
- Plymouth Breeze
- Chrysler Breeze

22 - 2 Dr Pillard Hardtop

12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop
13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

27 - 2 Dr Convertible

K«



1-3 GROUP 3 - REAR AXLE

G n o u P - 3 ILLUSTRATION TITLE GROUP-FIG. NO.

REAR AXLE REAR DIFFERENTIAL

DIFFERENTIAL, REAR AWD NS BODY . . . . . e e e e e e e e Fig. 3-115
TORQUE TUBE ASSEMBLY AWD NS BODY . .. .. e e Fig. 3-130
REAR AXLE DRIVE SHAFTS

SHAFT, REAR AXLE AWD NS BODY . .. . e Fig. 3-420

3-100




DIFFERENTIAL, REAR AWD NS BODY

Figure 3-115
3_ 1 15 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
4518 960 1 CARRIER, Rear Differential Assembly Complete
- 4641 786 1 GS European
1 4518 766 1 NUT, Hex Flange Lock
2 4518 143 1 SPACER
3 SHIM
4641 415 AR 4.67/4.69mm
4641 416 AR 4.70/4.72mm
4641 417 AR 4.73/4.75mm
4641 418 AR 4.76/4.78mm
4641 419 AR 4.79/4.81mm
4641 420 AR 4.82/4.84mm
4641 421 AR 4.85/4.87mm
4641 422 AR 4.88/4.90mm
4641 423 AR 4.91/4.93mm
4641 424 AR 4.94/4.96mm
4641 425 AR 4.97/4.99mm
4641 426 AR 5.00/5.02mm
4641 427 AR 5.03/5.05mm
4641 428 AR 5.06/5.08mm
4641 429 AR 5.06/5.11mm
4641 430 AR 5.12/5.14mm
4641 431 AR 5.16/5.17mm
4641 432 AR 5.18/5.20mm
4641 433 AR 5.21/5.23mm
4641 434 AR 5.24/5.26mm
4641 435 AR 5.27/5.29mm
4641 436 AR 5.30/5.33mm
4641 437 AR 5.33/5.35mm
4641 438 AR 5.36/5.38mm
4641 439 AR 5.39/5.41mm
4641 440 AR 5.42/5.44mm
4641 441 AR 5.45/5.47mm
4641 442 AR 5.48/5.50mm
4641 443 AR 5.51/5.53mm
4641 444 AR 5.54/5.56mm
4641 445 AR 5.57/5.59mm
4641 446 AR 5.60/5.62mm
4641 447 AR 5.63/5.65mm
4641 448 AR 5.66/5.68mm
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96103 115 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

< RETURN TO GROUP INDEX



DIFFERENTIAL, REAR AWD NS BODY

Figure 3-115
3_ 1 15 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
4641 449 AR 5.69/5.71mm
4 4486 755 1 SNAP RING
5 4518 952 1 SNAP RING
6 4518 536 2 SPACER, Over Running
7 4518 953 1 CLUTCH, Over Running ***
8 4518 510 1 RACE, Over Running Clutch ***
9 4637 109 1 SEAL PACKAGE ***
10 4637 109 1 SEAL PACKAGE ***
11 4486 077 1 O-RING
12 4518 920 2 SHAFT, Carrier Output
4641 770 2 GS C European
13 4518 780 2 RING, Joint Retaining
14 4641 263 2 SEAL RING ***
15 1 CASE, Rear Differential (Serviced in Assembly)
16 4504 568 1 WASHER, Package, Thrust .028/.026, .033/.031, .038/.036, .043/.
041, .048/.046
4412 016 1 .053/.041
4412 017 1 .058/.056
17 4659 502 2 GEAR, Side
18 4348 679 2 GEAR, Pinion
19 4137 024 2 WASHER, Pinion Gear
20 4659 142 1 SHAFT, Pinion
21 6503 827 1 PIN
22 4486 903 4 WASHER, ID=M11 OD=65.00 THK=0.40
23 4486 901 4 BUSHING, Carrier Rubber Isolator
24 4518 329 1 BOLT
25 8 SCREW (DNS) ***
26 6502 350 12 BOLT, Axle Shaft to Output Shaft M10x1.50x25.00
27 4486 046 1 MAGNET, Rear Drive Module End Cover ***
28 4486 902 4 SLEEVE, Carrier Rubber Isolator
29 2124 715 1 VENT
4641 681 1 VENT HOSE ASSEMBLY ***
- 4641 658 1 RESERVOIR ASSEMBLY, Remote Vent ***
- 4213 328 1 VENT CAP ASSEMBLY, Hose ***
4641 701 1 CLAMP, Vent Cap Assembly
30 4518 308 2 WASHER, Isolator ID=M11 OD=65.00 THK=0.40
31 4637 108 1 PLUG PACKAGE ***
32 10 BOLT, Ring Gear (DNS)
33 6101 321 8 BOLT, End Cover To Case
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96103 115 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



TORQUE TUBE ASSEMBLY AWD NS BODY

DESCRIPTION

NUT, Viscous Coupling to Torque Shaft

COUPLING ASSEMBLY, Viscous ***
European

PLATE, GUARD Viscous Coupling
European

SEAL, Bearing
RING, Bearing Retaining (2.90)
(1.80)
BEARING, Torque Shaft Stub VCU End

SHAFT ASSEMBLY, Torque

TUBE ASSEMBLY, Torque (Aluminum) ***
BEARING and SEAL PACKAGE ***
CASE, Overrunning Clutch

PLUG, Filler (Side Case-Over Running Clutch)
WASHER, Flat (Drain Plug Cover Fill Plug)
RING, ORC Bearing Retaining
CLUTCH, ORC Dog ***

RING, ORC Race

RACE, ORC Inner ***

RESERVOIR ASSEMBLY, ORC Vacuum ***
TUBE, ORC Rear Main Vacuum, Steel

REDUCING HOSE, Over Running Clutch Rear Main Vaccum ***
CLAMP, Tube ORC Rear Main Vac

CLIP, Rear Main Vacuum to Torque Tube

SOLENOID ASSEMBLY, Vacuum - Dual ***

BRACKET, Dual Vac Sol
PAD, Shift Fork
FORK ASSEMBLY, ORC Shift ***
RING, Retainer ID=.302 OD=.66 THK=.037

CONNECTOR, Tube Reservoir to Solenoid Vac.
RING, Retainer ID=.483 OD=.94 THK=.044
HARNESS, ORC Rear Main Vaccum ***

HOSE, Vacuum Frt Main Harness Frt

TUBE ASSEMBLY, Vacuum Front Main Harness ***
European

European

SLEEVE, Vac Tube Over Running Clutch

VENT ASSEMBLY, Over Running Clutch Vac Tube ***
TUBE ASSEMBLY, Over Running Clutch Actuation ***

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

Figure 3-130
03-130 o
ITEM NUMBER | QTY BODY MODEL
1 4518 903 1
2 4736 325 1
4641 771 1 GS
3 4641 756 1
4641 772 1 GS
4 4641 578 1
5 4518 551 1
4486 165 1
6 4486 164 1
7 4641 630 1
8 4641 583 1
9 4637 106 1
10 4641 222 1
6034 376 1
6032 145 1
11 4486 166 1
12 4518 945 1
13 4486 755 2
14 4518 944 1
15 4518 804 1
16 4641 644 1
4641 711 1
4641 005 AR
17 2207 919 1
18 5234 219 1
5227 034 1
19 4338 589 2
20 4518 939 1
21 6023 878 2
22 4431 325 1
23 6023 879 1
24 4641 532 1
4641 693 1
4641 573 1
4641 571 1 GS C-52
4641 573 1 GS C-53
4518 881 1
4641 712 1
4641 713 1
MODEL CODES:
NS - BODY (C) Chrysler
(B) Dodge P - Town & Country FWD (Y)
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C)
T - Grand Caravan AWD (D)
(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
@ 96103 130 T - Grand Voyager AWD (P)
95103 120 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

< RETURN TO GROUP INDEX

»



TORQUE TUBE ASSEMBLY AWD NS BODY

Figure 3-130
03-130 o
ITEM NUMBER | QTY BODY MODEL DESCRIPTION

4100 727 1 CONNECTOR, (4641712,4641713)
4641 015 1 CLAMP, (4641712,4641713)
3671 410 1 TEE, 3/16 (4641712)

25 4641 223 1 COVER, ORC Shift Fork
6023 878 1 E-RING, Cover ORC Shift Fork ID=.302 OD=.66 THK=.037

26 4641 566 1 MOTOR ASSEMBLY, Vacuum ***

27 6100 166 4 BOLT, M8x1.25x25.00

28 4641 017 1 O-RING

29 6503 472 1 SCREW, M6x1.00x17.00

30 4637 106 1 BEARING PACKAGE ***

31 4518 551 1 RING, Snap w/ 4 Tabs
4486 165 1 w/o Tabs

32 4641 532 1 NS VENT, Case Over Running Clutch
2124 715 1 GS 52 European
4641 532 1 GS 53 European

33 1 SEAL, (See ltem #30)

34 8 SCREW (DNS) ***

35 6101 321 6 BOLT, Torque Tube to Case

36 4486 317 1 ISOLATOR/BRACKET ASSEMBLY, Torque Tube ***
4518 140 1 CLIP, Actuation Tubes (ORC)
4641 715 1 w/3.8L Engine
4518 943 3 53 CLIP, 1 Way Tube to Crossmember
4518 943 3 GS 52,53 European
4518 887 1 TUBE, Rubber Elbow Solenoid Vent
4458 158 1 FILTER, Vac
4104 998 2 CONNECTOR, In Line Vent
4641 015 3 CLAMP, Hose Alum-Keystone
4641 008 1 CLAMP, Hose Steel-Keystone
4641 708 1 TUBE, Over Runing Clutch
4518 591 1 TUBE, Vaccum Rubber Vent
6501 586 8 SCREW, Flg Hd ORC Case to Frt Carrier Cvr M8x1.25x40.00

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze

@ 96103 130 T - Grand Voyager AWD (P) C - Chrysler Breeze
95103 120 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



5-420

SHAFT, REAR AXLE AWD NS BODY

<€ RETURN TO GROUP INDEX

86103 420

Figure 3-420

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4660 588 2 NS SHAFT ASSEMBLY, Complete
4808 598 2 GS
2 4641 245 4 BOOT PACKAGE
3 6500 298 2 NUT, Hub M22x1.50
4 6503 352 2 WASHER, Hub M23 ID. 38.0-OD, 4.05 THK
5 6502 350 12 BOLT, Axle Shaft to Output Shaft
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth

P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

AR = Use as Required

42 - 4 Dr Pillard Hardtop

- = Non lllustrated Part P.A.R. = Paint as Required

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B




1-4

4-100

4-100
PARKING BRAKE

GROUP 4 - BRAKES, PARKING
ILLUSTRATION TITLE GROUP-FIG. NO.

PARKING BRAKE LEVERS AND CABLES

LEVER AND CABLES, PARKING BRAKE PL BODY .. . .. e Fig. 4-105
LEVER AND CABLES, PARKING BRAKE JA BODY . . . . .. e e e e Fig. 4-120
LEVER AND CABLES, PARKING BRAKE JX BODY . . .. .. e e Fig. 4-130
LEVER, PARKING BRAKE NS BODY . .. . e e e e e e Fig. 4-142
CABLES, PARKING BRAKE NS BODY .. . . . e Fig. 4-147



<€ RETURN TO GROUP INDEX

LEVER AND CABLES, PARKING BRAKE PL BODY
Figure 4-105

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4509 637 1 LEVER ASSEMBLY, Parking Brake ***
2 2 NUT, Flex-Flg., w/Locking Serrations P/Brake M8x1 .25 (Not
Serviced)
3 4509 488 2 CLIP, Rear Parking Brake Cable Rail Att.
4509 610 2 CLIP, Rear Parking Brake Cable Att. w/Disc/Drum w/ or w/o
ABS
4 6503 270 2 SCREW, Tap and Wa./Type Ca P/Brake Att. Rail M8x1.25x30.00
5 4509 633 2 CABLE ASSEMBLY, Park Brake Rear, w/Disc/Drum w/or w/o
ABS *kk
5273 636 2 w/Disc/Disc w/or w/o ABS
4446 981 2 GROMMET, Cable Assy. Dash
6 1 EQUALIZER, (Service in Lever Assembly)
7 2 END, Parking Brake Cable (Service in Cable) ***
8 2 CLIP, (Service with Cable)
9 5209 922 1 SWITCH, Parking Brake
10 1 SCREW, Tap/Hex Flg Hd.Light Switch to P/Brake Lvr Mt. .190-

24x.750 (Not Serviced)

MODEL CODES:

NS - BODY (C) Chrysler
(B) Dodge P - Town & Country FWD (Y)
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C)

T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




4-120

<€ RETURN TO GROUP INDEX

LEVER AND CABLES, PARKING BRAKE JA BODY
Figure 4-120

104 120

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 LEVER ASSEMBLY, P/Brake ***
4695 953 1 Up to 10-20-95
4764 099 1 After 10-20-95
5209 922 1 SWITCH, P/Brake
1 SCREW, Tap Hex Flg Hd Switch .190-24x.750 (Not Serviced)
2 4695 256 1 EQUALIZER, Tensioner Rear P/Brake Cable
3 6501 591 1 U/NUT, Console Rear Support Bracket Att M6x1.00 ***
4 4616 248 4 CLIP, P/Brake Cable Rear to Rail
5 6035 488 4 SCREW, Tap- Hex Flg Hd P/Brake Cable Clip .250-14x.875
6 4695 562 1 CLIP, P/Brake Cable Lever to Tensioner
7 4695 093 1 CLIP, P/Brake Cable Tunnel
8 6501 714 1 SCREW and WASHER, Console Rear Support M6x1.00x18.00
9 4646 931 1 BRACKET, Console Mount Rear
10 1 NUT, Hex Flg w/Locking Serrations M8x1.25 (Not Serviced)
11 4616 470 2 CABLE ASSEMBLY, Rear P/Brake (Drum) ***
4616 558 2 (Disc)
4446 981 AR GROMMET, Cable Assy. Dash
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required



4-130

<€ RETURN TO GROUP INDEX

LEVER AND CABLES, PARKING BRAKE JX BODY
Figure 4-130

104 130

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4509 622 1 LEVER ASSEMBLY, Parking Brake ***
5209 922 1 SWITCH, P/Brake
0154 553 1 SCREW, P/Brake Switch
2 6101 863 1 SCREW and WASHER, Hex Hd P/Brake Lever Mount M8x1.
25x30.MM
3 3420 2877 1 NUT, Hex Flg Stmpd P/Brake CBL Clamp to Tunnel
4 4695 093 1 CLIP, P/Brake CBL Tunnel Cable to Tunnel
5 CABLE ASSEMBLY, Rear P/Brake ***
4509 700 2 (DRUM)
4626 976 2 (DISC)
6 4616 248 4 CLIP, P/Brake Cable Rear to Rail
7 6035 488 4 SCREW, Tap-Hex Flg Hd P/Brake Cable Clip to Rail .250-14x.875
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




4-142A

<€ RETURN TO GROUP INDEX

LEVER, PARKING BRAKE NS BODY

96104 142

Figure 4-142

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4683 277 1 LEVER ASSEMBLY, Parking Brake ***
2 6504 126 SCREW and WASHER, Pan Hd. Parking Brake Lever Mount
M8x1.25x40.00
3 6101 283 AR U-NUT, Multi THD Parking Brake Lever Mount M8x1.25
4 4683 544 1 RETAINER, Parking Brake Cable
5 1 PIN, Auto Adjuster Lockout (Service in Assy.)
6 4683 478 1 PAD, Lever
7 1 TAB, Lockout Pawl (Service in Assy.) ***
8 (Reference) ***
9 4683 282 1 CABLE, Parking Brake Release
10 4685 395 1 SWITCH, Parking Brake
0154 553 1 SCREW, Switch Mount .190-16x1.00
11 HANDLE, Parking Brake
HV18 SC3 1 (IRIS BLUE/CIRRUS MIST GRAY)
HV18 SJK 1 (MED OR DARK SILVERFERN)
HV18 SK5 1 (DARK TAUPE)
6032 723 1 SCREW, I/P Park Brake Rel Handle to I/Pnl .164-15x.750
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




CABLES, PARKING BRAKE NS BODY
Figure 4-147

4—-147

® ©

96104 147

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4683 285 1 CABLE ASSEMBLY, Front Parking Brake ***
- 4446 981 1 GROMMET, Cable to Dash
2 4683 286 1 CABLE, Intermediate
3 4683 579 1 CUSHION, Intermediate Cable
4 CABLE, Rear Parking Brake
4683 298-9 1 52
4683 300-1 1 53
5 4683 496 2 GUIDE, Intermediate Cable
6 4683 287 1 EQUALIZER, Parking Brake Cable
7 1 SCREW, Cable Guide .312-18x.750 (Not Serv.)
8 4683 580 1 GROMMET, Front Cable
9 4683 581 1 GROMMET, Rear Cable
10 3766 234 1 CONNECTOR, Intermediate To Rear Cable
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

T - Town & Country AWD (C)

BODY STYLES:

P - Plymouth Neon
JA - BODY

D - Dodge Stratus

P - Plymouth Breeze

C - Chrysler Breeze

P - Chrysler Sebring JXI
GS - European

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

<€ RETURN TO GROUP INDEX

AR = Use as Required

- = Non lllustrated Part P.A.R. = Paint as Required



1-5

5-100

SERVICE BRAKES

5-400

5-100
FRT. WHEEL BRAKE

HEAH WHEEL BRAKE

@

5-300
POWER BRK. BOOSTER

5-400
BRAKE MASTER CYL.

BRAKE LINE

m%}

ANTI-SKID BRAKE

2 Les

’

5-600
BRAKE PEDAL

A

SWITCH, STOP LAMP

ILLUSTRATION TITLE

FRONT BRAKES

BRAKES, FRONT PL BODY . . . e e e e e e Fig.
BRAKES, FRONT JA,JX BODY . . . e e e e e e e e e Fig.
BRAKES, FRONT NS BODY . .. . e e e Fig.
REAR BRAKES

BRAKES, REAR DRUM PL BODY . . . . e e e Fig.
BRAKES, REAR DISC W/OR W/O ABS DISC/DISC PL BODY . ... ... e Fig.
BRAKES, REAR DRUM JA,JX BODY . . . e e e e e e e e Fig.
BRAKES, REAR DRUM NS BODY . . . e e e e e e Fig.
BRAKES, REAR DISC JA,JX BODY . . e Fig.
POWER BRAKE BOOSTERS

BOOSTER, POWER BRAKE PL BODY . . .. e e e e e e e e Fig.
BOOSTER, POWER BRAKE JA,JX BODY . . . . e e e e e e e e e Fig.
BOOSTER, POWER BRAKE NS BODY . . .. e e e e e Fig.
VACUUM SYSTEM 2.5 L DIESEL GS-BODY . . ... e e e e e e Fig.
BRAKE MASTER CYLINDER

MASTER CYLINDER PL BODY . . . . e e e e e e e Fig.
ANTI-LOCK BRAKE CONTROL PL BODY . . . . e e e e e e e e e e e Fig.
MASTER CYLINDER JA,JX BODY . . . e e e Fig.
MASTER CYLINDER NS BODY . . . e e e e e Fig.
ANTI-LOCK BRAKE CONTROL JA,JX BODY . . .. e e Fig.
ANTI-LOCK BRAKE CONTROL NS BODY . . . . .. e e e e e Fig.

GROUP 5 - BRAKES, SERVICE

BRAKE LINES AND HOSES

LINES AND HOSES, BRAKE W/0 ANTI-LOCK PL BODY . . . .. e e e Fig.
LINES AND HOSES, BRAKE W/O ANTI-LOCK BRAKES JA BODY .. ...t Fig.
LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES PL BODY ... ... . . e Fig.
LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES JA,JX BODY . ... . .. e Fig.
LINES AND HOSES, BRAKE (1 OF 2) NS BODY . . .. e e e e e e e Fig.
LINES AND HOSES, BRAKE (2 OF 2) NS BODY . . ..o e e e e e Fig.
BRAKE PEDALS

PEDAL, BRAKE PL BODY . . . Fig.
PEDAL, BRAKE JA,JX BODY . . . . Fig.
PEDAL, BRAKE NS BODY . . . e Fig.

GROUP-FIG. NO.

5-105
5-120
5-155

5-205
5-207
5-220
5-232
5-240

5-305
5-320
5-343
5-350

5-405
5-407
5-412
5-416
5-426
5-431

5-505
5-520
5-545
5-556
5-561
5-565

5-605
5-620
5-645




3—-105

<€ RETURN TO GROUP INDEX

BRAKES, FRONT PL BODY
Figure 5-105

PART
ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM

NOTE: Sales Code BRC= DISC/DRUM

NOTE: Sales Code BRX= DISC/DRUM (EXPORT)
NOTE: Sales Code BRD= DISC/DISC

NOTE: Sales Code BRF= DISC/DISC w/ABS

NOTE: Sales Code BRH= DISC/DRUM w/ABS
NOTE: Sales Code BRJ= DISC/DRUM w/ABS
NOTE: Sales Code ACR= COMPETITION PACKAGE

1 4762 551 1 PISTON PACKAGE, Front Caliper ***
2 4364 779 1 BOOT and SEAL PACKAGE
3 4238 717 2 CAP, Front Wheel Brake Cylinder Bleeder
4 4762 548-9 1 CALIPER, Front Wheel Disc Brake
5 4383 471 4 BUSHING, Front Wheel Disc Brake Locating Sleeve
6 3780 788 2 SCREW, Bleeder
7 4423 573 4 SLEEVE, Front Wheel Disc Brake Locating
8 6502 527 4 BOLT, (Pin) Caliper Mounting M8-1.25x69MM
9 SHOE PACKAGE, Front Disc Brake ***
4797 411 1 Four Stud, (BRC,BRH)
4864 902 1 Four Stud, (BRC,BRH) TSB ONLY For Squeak Noise)
4762 682 1 Five Stud, (BRA,BRD,BRF,BRJ,BRX)
10 6501 053 AR BOLT, Wheel Stud M12-1.50x41MM
6503 067 AR M12x1.50x44.00 (ACR)
11 HUB ASSEMBLY, Front ***
4670 283 2 Four Stud, (BRC,BRH)
4670 287 2 Five Stud, (BRA,BRD,BRF,BRJ)
4670 292 2 Five Stud, (ACR)
12 4509 384-5 1 SENSOR ASSEMBLY, ABS Front Wheel Brake ***
2 SCREW and WASHER, Wheel Speed Sensor Front M6x1.
00x30.00 (Not Serviced)
13 2 GROMMET, Speed Sensor Cable (Service with Sensor)
14 4762 180 1 CLIP, Rt (X-Mas Tree)
4762 179 1 CLIP, Lt
15 4641 120 2 BEARING ASSEMBLY, Front Wheel ***
16 ROTOR, Front Wheel Brake
4509 715 2 Four Stud, (BRC,BRH)
4509 718 2 Five Stud, (BRA,BRD,BRF,BRJ,BRX)
17 6503 223 2 RING, Retaining Internal
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required



BRAKES, FRONT JA,JX BODY
Figure 5-120

PART
5_120 ITEM NUMBER | QTY

BODY

MODEL

DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM (14" Brakes)

NOTE: Sales Code BRB= DISC/DRUM (15" Brakes)

NOTE: Sales Code BRJ= DISC/DRUM w/ABS (14" Brakes)
NOTE: Sales Code BRK= DISC/DRUM w/ABS (15" Brakes)
NOTE: Sales Code BRF= DISC/DISC w/ABS (14" Brakes) European

NOTE: Sales Code BRT= DISC/DISC w/ABS (Front 15" Brakes) (Rear 14" Brakes) European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

1 4728 238-9 1 JA CALIPER ASSEMBLY, Front Wheel Disc Brake Partial ***
4856 922-3 1 JX
2 4762 639 2 PISTON
3 2 BOOT, (Service in Item 15)
4 2 SEAL, (Service in Item 15)
5 4762 106 2 BUSHING
6 J092 0463 2 SCREW, Disc Brake Bleeder
7 4762 113 2 CAP, Disc Brake Bleeder Screw
8 6503 731 4 SCREW, Hex FIg Hd Disc Brake Caliper M8x1.25x66.5
9 4762 105 2 SLEEVE, Caliper Mounting
10 4798 885 1 JA SHOE and LINNING PACKAGE, Frt Disc Brake (Standard) ***
4874 548 1 JA (Heavy Duty Linning) (TSB 5-1-96)
4856 926 1 JX
4882 070 1 IX European
11 4 NUT, Push Rotor Retainer (Not Serviced)
12 4616 935 1 JA ROTOR, Front Disc Brake (BRA,BRJ)
4616 935 1 JX (BRA,BRJ,BRF)
4695 957 1 JA (BRB,BRK,BRT)
13 4293 167 2 LOCK and WASHER PACKAGE, Hub ***
14 6500 336 2 PIN, Cotter M5x36.00
15 4728 241 1 BOOT and SEAL PACKAGE
16 6503 352 2 WASHER, Fl Rd Flat ID= 23 OD= 38.0 THK= 4.05
17 6503 685 2 NUT, Hex Hub Nut M22x1.50
18 4593 777 2 HUB AND BEARING ***
19 4509 684-5 1 SENSOR ASSEMBLY, Anti-Lock Speed (w/Grommet) ***
20 6101 010 2 SCREW and WASHER, Sensor Hd Att to Knuckle M6x1.00-18.00
6101 495 2 SCREW and WASHER, Sensor Wire Bracket to Knuckle M6x1.
00x12.00
6035 488 AR SCREW, Front Sensor Retg Bracket .250-14x.875
1 BRACKET, Speed Sensor (Service with Sensor Assy.)
21 6503 067 10 BOLT, Wheel Stud M12x1.50x44.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96105 120 22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX

42 - 4 Dr Pillard Hardtop
13-53 FWD & AWD Van & Wgn Ext W B

27 - 2 Dr Convertible




5—155

<€ RETURN TO GROUP INDEX

BRAKES, FRONT NS BODY
Figure 5-155

96105 155

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM (14") Brakes

NOTE: Sales Code BRV= DISC/DRUM Heavy duty (15") Brakes

NOTE: Sales Code BRB= DISC/DRUM (15") Brakes

1 4797 566-7 1 CALIPER ASSEMBLY, F/Wheel Disc Brake Partial ***
2 4713 874 1 PISTON, BOOT and SEAL PACKAGE, Front Wheel Disc
3 4364 781 2 BOOT and SEAL PACKAGE
4 2 TORQUE PLATE, (Service on Knuckle) ***
5 4383 471 4 BUSHING
6 3780 788 2 SCREW, Bleeder
7 4238 717 2 CAP, Bleeder Screw
8 6502 527 4 BOLT, Disc Brake Caliper M8-1.25x68.50 10MM Hex Hd
9 4423 573 4 SLEEVE, Front Wheel Disc Brake Locating
10 6101 055 8 SCREW and WAHER ASSEMBLY, Hub & Brg to Strg Knuckle ***
11 SENSOR ASSEMBLY, Anti-Lock Front Wheel ***
4683 470 1 Rt
4683 471 1 Lt
12 6035 488 4 SCREW, Tap Hex Hd Frt Sensor Mtg .250-14x.875
4683 654 1 CLIP, Tandem Brake Tube Sensor Wire
13 4797 568 1 SHOE and LINING PACKAGE, Front Wheel Disc Brake
AR CLIP, Anti-Rattle (Service with Shoe)
14 6502 738 AR NUT, Wheel (Chrome)
6500 526 AR (Standard)
15 DISC, Front Wheel Brake
4683 259 2 w/BRA Brakes
4721 820 2 w/BRB,BRYV Brakes
16 6500 336 2 COTTER PIN, Front Axle Hub Nut Lock ***
17 4293 167 2 LOCKNUT & WASHER PACKAGE ***
18 6500 298 2 NUT, Hub
19 6503 352 2 WASHER
20 HUB and BEARING, Front Wheel Disc
4641 516 2 w/BRA 14" Brakes
4641 517 2 w/BRB 15" Brakes, w/BRV Heavy Duty 15" Brakes
21 6502 311 10 BOLT, w/BRB 15" Brakes, w/BRV Heavy Duty 15" Brakes
6503 288 10 STUD, 1 End Kurl w/BRA 14" Brakes
22 2 SEAL, (Service in Item 20)
23 4797 646-7 1 BRACKET, Speed Sensor
24 4 NUT, Push Rotor Ret (Not Serviced) (For M12 Stud)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




BRAKES, REAR DRUM PL BODY
Figure 5-205

PART
5_2058 ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM

NOTE: Sales Code BRC= DISC/DRUM

NOTE: Sales Code BRX= DISC/DRUM (EXPORT)
NOTE: Sales Code BRH= DISC/DRUM w/ABS
NOTE: Sales Code BRJ= DISC/DRUM w/ABS

1 4762 296 2 CYLINDER, Rear Brake-Complete (5/8 Cyl. Bore)
2 3766 674 2 SCREW, Rear Wheel Brake Cylinder Bleeder
4238 717 2 CAP, Rear Wheel Brake Cylinder Bleeder Screw
3 ADJUSTER, P/Brake w/Gear
4762 534 1 Right
4762 535 1 Left
4 4383 543 4 CLIP, P/Brake Shoe Hold Down
5 4762 530-1 1 LEVER and PIN, P/Brake
6 2 CABLE, P/Brake (Reference)
7 4762 537 1 SHOE and LINING PACKAGE
8 2 PLATE, Anchor (Service in Backing Plate)
9 4238 730 2 SPRING, Anchor
10 4238 851 2 SPRING, Rear Wheel Brake A/Adj Lever
11 4741 674 2 SPRING, Rear Wheel Brake Shoe Return
12 1 PLATE, Backing Rear Drum Brake
4762 332-3 1 w/o ABS Brakes, (BRA,BRC)
4762 336-7 1 w/ABS Brakes, (BRH,BRJ)
13 4238 722-3 1 LEVER, Rear Wheel Brake A/Ad].
14 DRUM ASSEMBLY, Rear Wheel Brake ***
4509 328 2 Four Stud, (BRC,BRH)
5273 983 2 Five Stud, (BRA,BRJ,BRX)
4 NUT, Push Rear Drum Retainer, for M12 Stud (Not Serviced)
15 4423 893 2 HUB and BEARING ASSEMBLY, Rear Wheel Brake (4-Stud) w/
Disc/Drum (BRC) ***
4509 325 2 w/Disc/Drum w/ABS (BRH) 4-Stud
4509 599 2 w/Disc/Drum (BRA,BRX) 5-Stud
4509 600 2 w/Disc/Drum w/ABS (BRJ) 5-Stud
6502 432 4 NUT, Lock Hex Flg. Hd. w/Nylon Insert- Rear Wheel Bearing
16 4746 174 8 STUD, Wheel Mounting
17 4509 396 2 CAP, Rear Wheel Bearing
18 6500 526 AR NUT, Wheel Mount Stud Standard
19 4509 544 2 SEAL, Rear Wheel Brake Support
20 4238 716 2 RING, Retaining
21 4238 715 2 WASHER, P/Brake Lever Pin Wave
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
96105 205 SSD;{ s:gllﬁaEr(Sj Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



BRAKES, REAR DRUM PL BODY

Figure 5-205
5—-2058B PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
22 4238 721 2 PLUG, Rear Wheel Brake Adj. Hole
23 6503 579 8 SCREW and C/WASHER, Hex Hd. Lock Pilot Brake ***
24 4762 536 2 PIN, Brake Shoe Hold Down
25 4423 678 4 SCREW, Rear Wheel Brake Wheel Cylinder Mount
26 4238 728 2 SOCKET, Rear Wheel Brake A/Ad]
4798 519 1 BRAKE PACKAGE, Retro Fit w/Disc/Drum (BRA)(BUX) ***
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
BODY STYLES:
96105 205 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



BRAKES, REAR DISC W/OR W/O ABS DISC/DISC PL BODY
Figure 5-207

PART
5_207 ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRD= DISC/DISC

NOTE: Sales Code BRF= DISC/DISC w/ABS

1 4383 876-7 1 HOUSING, Rear Wheel Disc Brake Partial
2 4728 133 2 PISTON PACKAGE, Rear Wheel Disc Brake ***
3 4383 879 2 BOOT, Rear Wheel Disc Brake Piston
4728 132 2 BOOT and SEAL, Rear Wheel Disc Brake ***
4 4383 471 4 BUSHING, Rear Wheel Disc Brake
5 4423 573 4 SLEEVE, Rear Wheel Disc Brake
6 3780 788 2 SCREW, Rear Wheel Disc Bleeder
7 4238 717 2 CAP, Rear Wheel Disc Brake Screw
8 4762 669 1 SHOE and LINING PACKAGE, Rear Wheel Disc Brake
9 6502 527 4 BOLT, Guide Pin Rear Caliper M8-1.25x69MM
10 4509 553 2 ROTOR, Rear Wheel Brake (5 Stud) w/Disc/Disc (BRD), w/Disc/
Disc w/ABS (BRF)
11 6500 526 20 NUT, Wheel Mount Stud, Standard
6502 738 20 Chrome
12 4509 396 2 CAP, Rear Wheel Bearing
13 4509 599 2 HUB and BEARING ASSEMBLY, w/Disc/Disc (BRD) (5 Stud) ***
4509 600 2 w/Disc/Disc w/ABS (BRF) (5 Stud)
6502 432 2 LOCKNUT, Rear Wheel Bearing Hex Hd. Flg. w/Nylon Insert
M20x1.50-6H ***
14 4509 504 2 SOCKET, Rear Wheel P/Brake Adj Screw
15 4383 541 2 SPRING, P/Brake Shoe Retainer Upper
4383 542 2 Lower
16 4383 543 2 CLIP, P/Brake Shoe Hold Down
17 4741 772 1 SHOE and LINING PACKAGE, Rear Wheel P/Brake
18 4383 539 2 NUT, P/Brake Adj.
19 4762 684-5 1 ADAPTER, Rear Wheel Disc Brake w/Sensor Mount
4762 686-7 1 w/o Sensor Mount
20 4238 733 2 PIN, Rear Wheel P/Brake Shoe Hold Down Spring
21 4238 721 2 PLUG, Rear Wheel Brake Adj Hole
22 4728 112-3 1 LEVER and LINK ASSEMBLY, P/Brake Rear Wheel ***
23 4509 503 2 SCREW, Rear Wheel P/Brake Adj
24 2 LINK, (Service with Lever)
25 2 PIN, (Service with Lever)
26 4509 382 1 SENSOR ASSEMBLY, ABS Rear Wheel Brake Rt. ***
4509 379 1 Lt.
27 2 SCREW and WASHER, Wheel Speed Sensor Rear M6x1.00x30.
00 (Not Serviced)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96105 207 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



BRAKES, REAR DISC W/OR W/O ABS DISC/DISC PL BODY

Figure 5-207
PART
5_207 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
28 4383 880 2 SEAL, Rear Wheel Disc Brake Piston
29 4383 878 2 PISTON, Rear Wheel Disc Brake
30 6503 579 8 SCREW and C/WASHER, Hex Hd. Lk. Pilot Pt. Brake Att. ***
31 4509 544 2 SEAL, Rear Wheel Brake Support
32 4746 174 10 STUD, Wheel Mounting
33 4728 110-1 1 SHIELD, Rear Wheel Disc Brake
34 4723 981 2 SCREW and WASHER, Shield to Adapter
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96105 207 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



BRAKES, REAR DRUM JA,JX BODY

Figure 5-220
PART
5_220 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4728 859 2 JA CYLINDER, Rear Wheel Brake (3/4)
4762 296 2 IX
4423 240 2 JA RING, Sealing Rear Wheel Brake Cylinder Mtg
2 1 SHOE and LINING PACKAGE
4796 375 1 JA w/Disc/Drum (BRA,BRB) w/o ABS
4797 144 1 JA w/Disc/Drum, (BRK) w/ABS
4864 304 1 JA w/Disc/Drum, (BRJ) w/ABS
4856 697 1 IX w/Disc/Drum, (BRJ) w/ABS, (BRA) w/o ABS
3 4796 414-5 1 JA SPRING, Shoe to Adjust Strut
4 4796 418 2 JA SPRING, Rear Brake Shoe Lower
4238 730 2 JX
5 4796 412 4 JA PIN, Rear Brake Shoe Hold Down
4238 771 4 IX
4238 732 1 IX RETAINER, Rear Brake Shoe Hold Down
6 4796 420-1 1 JA ADJUSTER ASSEMBLY, Rear Wheel Brake (Includes Cam, Strut,
Sprg) *kk
4856 698-9 1 JX
7 4796 416-7 1 JA SPRING, Rear Brake Shoe Upper
8 PLATE, Backing Rear Wheel Drum
4796 424-5 1 JA w/ABS
4796 422-3 1 JA w/o ABS
4856 692-3 1 JIX w/ABS
9 4423 232 4 JA SCREW, Cylinder Mounting
4423 678 4 JX
10 4695 732 2 JA DRUM ASSEMBLY, Rear Wheel Brake ***
4509 676 2 IX
11 4509 544 2 SEAL, Rear Wheel Brake
12 HUB and BEARING, Rear Wheel Brake
4616 477 2 JA w/o ABS
4616 263 2 w/ABS
13 6503 067 10 BOLT, Rear Wheel Stud
14 6502 432 2 LOCK NUT, Hx Hd Flg w/Nylon Insert Wheel Brg
15 4509 396 2 CAP, Rear Wheel Brg
16 6503 579 8 SCREW and WASHER, Rear Brake Adapt to Spindle M10x1.
50x30.00
17 J092 0463 2 JA SCREW, Bleeder
4423 230 2 JX
18 4762 113 2 JA CAP, Bleeder Screw
4238 717 2 IX
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 220 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



BRAKES, REAR DRUM JA,JX BODY

Figure 5-220
PART
5_220 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
19 4796 419 2 JA SPRING, Self Adjust Cam to Strut
20 4796 413 4 JA CLIP, Rear Brake Shoe Hold Down
4238 771 4 JX PIN, Rear Brake Shoe Hold Down
21 4423 235 2 JA PLUG, Rear Wheel Brake Adjust
4238 721 2 IX
22 JA LEVER, P/Brake Cable to Brake Shoe (Service in Item 2)
IX LEVER and PIN, Parking Brake
4856 694 1 Rt
4856 695 1 Lt
23 6101 683 2 BOLT, Backing Plate Att M6x1.00x35.00
4695 160 2 RETAINER, Rear Sensor Wire Grommet Mount
6035 488 2 SCREW, Tap Hex Flg Hd Rear Att and Ret Brk Sensor .250-
14x.875
24 4616 068 2 JA SENSOR ASSEMBLY, Rear Wheel Brake (w/Sensor) ***
4509 686 2 IX
4695 796 2 JA SLEEVE, Foam Rear ABS Sensor Conn
25 6034 959 4 SCREW, Tap Hex Flg Rear Sensor Att .250-14x.549
26 2 BRACKET, (Service in Assembly)
27 4695 594-5 1 JA BRACKET, Rear ABS Sensor Wire Supt European
28 4238 716-7 1 IX CLIP, Rear Wheel P/Brake Pin Retainer
29 4238 715 1 JX WASHER, Rear Wheel P/Brake Lever Pin Wave
30 4 JX NUT, Push Rod Retainer (Not Serviced)
4238 764-5 1 IX LEVER, Rear Wheel Brake Adj
4238 770 2 IX SOCKET, Rear Wheel Brake Adj Screw
4238 851 2 IX SPRING, Rear Wheel Brake Adj Lever
4741 674 2 IX SPRING, Brake Shoe Ret
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 220 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



BRAKES, REAR DRUM NS BODY
Figure 5-232

PART
5_232F ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= 14"-DISC/DRUM

NOTE: Sales Code BRB= 15"-DISC/DRUM

NOTE: Sales Code BRV= 15"-DISC/DRUM Heavy Duty

NOTE: Sales Code W50, W5F, W5G, W5P, W5R= 15" Wheel Covers
NOTE: Sales Code AHT= Heavy Duty Trailer Tow Package

1 4797 673 1 SHOE and LINING PACKAGE Up to 2-7-96 ***
4882 059 1 After 2-7-96
2 4797 659 1 CYLINDER, Wheel Brake- Complete Up to 2-7-96
4883 830AA 1 After 2-7-96 ***
3 4856 302-3 1 LEVER, P/Brake
4 4864 499 4 SPRING and RETAINER, Brake Shoe Hold Down ***
5 4797 664 2 SPRING, Brake Shoe Anchor (RED)
4238 730 2 (Orange)
6 4797 660-1 1 LEVER, Auto Adjust
7 4797 668 2 SOCKET, Self Adjuster
8 4797 663 2 SPRING, Auto Adjust Lever
9 4798 456-7 1 SUPPORT, Rear Wheel Brake
10 4798 458 2 STRUT, P/Brake
11 4797 662 4 SPRING, Brake Shoe Return
12 4383 543 4 CLIP, P/Brk Shoe Hold Down
13 ADJUSTER ASSEMBLY, Rear Brake Shoe ***
4797 666 1 Rt.
4797 667 1 Lt.
14 SENSOR ASSEMBLY ***
4683 572-3 1 FWD
4683 468-9 1 AWD
15 6100 271 2 SCREW AND WASHER, Hex Hd Coned Hd Pt Rear Sensor Att
M6x1.00x45.00 ***
16 HUB and DRUM ASSEMBLY ***
4683 262 2 NS FWD, w/BRA Brakes Up to 11-8-95
4877 262 2 NS FWD, w/BRA Brakes After 11-8-95
4721 263 2 NS FWD, w/BRB Brakes, w/W50 Up to 11-8-95
4877 263 2 NS FWD, w/BRB Brakes, w/W50 After 11-8-95
4683 433 2 NS w/BRV Heavy Duty Brakes w/or w/o AHT, w/BRB Brakes w/o
W50 Up to 11-8-95
4877 433 2 NS w/BRV Heavy Duty Brakes w/or w/o AHT, w/BRB Brakes w/o
W50 After 11-8-95
4683 433 2 GS w/BRV Heavy Duty Brakes Up to 12-20-95
4877 433 1 GS w/BRV Heavy Duty Brakes 12-20-95
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
98105 232 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



BRAKES, REAR DRUM NS BODY

Figure 5-232
PART
5_232F ITEM NUMBER | QTY BODY MODEL DESCRIPTION
17 6503 352 2 WASHER, ID=M23 OD=38.0 THK=4.05
18 6500 298 2 NUT, M22x1.50
19 4293 167 2 LOCK and PACKAGE ***
20 6500 526 AR NUT, Standard
6502 738 AR Chrome
2 RETAINER, Rear Wheel Drum For M12 Stud (Not Serviced)
21 6503 835 10 STUD, Rear Wheel
22 3766 674 2 SCREW, Bleeder
4762 113 2 CAP, Bleeder Screw
23 HUB and BEARING and SEAL ASSEMBLY (w/Tone Ring) ***
4641 525 2 AWD
4683 513 2 FWD, w/BRA Brakes Up to 10-9-95
4721 513 2 FWD, w/BRA Brakes After 10-9-95
4683 514 2 FWD, w/BRB Brakes Up to 10-9-95
4721 514 2 FWD, w/BRB Brakes After 10-9-95
4683 515 2 FWD, w/BRV Heavy Duty Brakes Up to 10-9-95
4721 515 2 FWD, w/BRV Heavy Duty Brakes After 10-9-95
4683 335 2 Y GS w/o ABS European
4721 515 2 Y GS w/ABS European
4683 472 1 RING, Sensor Rear Wheel
24 6503 076 8 SCREW and WASHER ASSEMBLY, Hub and Bearing Assy. to
Susp. M12x1.50x65 ***
25 6500 336 2 COTTER PIN, Hub Nut Lock M5x36.00 ***
26 4238 721 2 PLUG, Inspection Hole
27 4423 678 4 SCREW, Wheel Cylinder Mount
28 4762 536 4 PIN, Brake Shoe Hold Down Clip
29 4864 218 1 LEVER PACKAGE, Rear Wheel Brake Adj Pivot Rt ***
5010 878AA 1 Lt
30 2 CLIP, (Service in Adjuster Assy.)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

98105 232 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



BRAKES, REAR DISC JA,JX BODY

Figure 5-240
5_240 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4383 876-7 1 CALIPER ASSEMBLY, Partial ***
2 3780 788 2 SCREW, Brake Bleeder
3 4238 717 2 CAP, Bleeder Screw
4 6101 683 2 BOLT, Backing Plate Att M6-1.00x35.00
5 2 LINK, P/Brake (Service in Item 15)
6 2 PIN, P/Brake Lever to Link (Service in Item 15)
7 4383 471 2 BUSHING, Caliper Mounting
8 4423 573 2 SLEEVE, Caliper Mounting
9 4762 669 1 JA SHOE and LINING PACKAGE, Rear Disc Brake
4863 784 1 JX
10 4383 879 2 BOOT, Rear Caliper Piston (Also Service im Pkg)
4728 132 1 BOOT and SEAL PACKAGE
11 6503 731 4 BOLT, Caliper Mount M8x1.25x66.5
12 4383 541 2 SPRING, Rear P/Brake Upper (Yellow)
4773 541 2 Lower
13 4383 543 2 JA CLIP, P/Brake Shoe Hold Down
14 4616 263 2 HUB and BEARING ASSEMBLY, (w/Tone Wheel) ***
15 4423 538-9 1 LEVER and LINK ASSEMBLY, Rear Disc P/Brake ***
16 6502 432 2 NUT, Hub and Bearing to Spindle M20x1.50-6H
17 4509 396 2 CAP, Rear Wheel Bearing (Dust)
18 4616 433 2 ROTOR, Rear Disc Brake
19 6503 579 8 BOLT, Rear Brake Adapt to Spindle M10x1.50x30.00
20 4423 663 2 SHIELD, Rear Disc Brake (Dust)
21 4723 981 8 SCREW, Rear Brake Dust Shield to Adapt
22 4238 733 4 PIN, Rear P/Brake Shoe Hold Down
23 4238 721 2 PLUG, Rear Wheel P/Brake Adjust
24 4383 878 2 PISTON, Rear Brake Caliper (Also Service in Pkg)
4728 133 1 PISTON and BOOT and SEAL PACKAGE ***
25 4383 880 2 SEAL, Rear Caliper Piston
26 6503 067 10 BOLT, Rear Wheel Stud M12x1.50x44.00
27 4773 272-3 1 ADAPTER, Rear Wheel Disc Brake
28 4509 503 2 SCREW, P/Brake Adjust
29 4383 539 2 NUT, P/Brake Adjust
30 4509 504 2 SOCKET, P/Brake Adapt
31 4741 772 1 SHOE and LINING PACKAGE
32 4616 068 2 JA SENSOR ASSEMBLY, Rear Wheel Brake (w/Grommet) ***
4509 686 2 JX
4695 796 2 JA SLEEVE, Form Rear ABS Sensor Conn
33 6034 959 4 SCREW, Tap Hex Flg Rear Sensor Att .250-14x.549
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 240 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std WB  13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



BRAKES, REAR DISC JA,JX BODY

Figure 5-240
5—240
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
34 2 BRACKET, (Service in Assy.)
35 4695 594-5 1 JA BRACKET, Rear ABS Sensor Wire Support (European)
4695 594-5 1 IX
4695 160 2 RETAINER, Rear Sensor Wire Grommet Mount
6035 488 2 SCREW, Tap Hex Flg Hd Rear Att and Retainer Brake Sensor
.250-14x.750
4509 544 2 JX SEAL, Rear Wheel Brake Supt
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 240 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std WB  13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



BOOSTER, POWER BRAKE PL BODY
Figure 5-305

PART
5 305 ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM
NOTE: Sales Code BRC= DISC/DRUM
NOTE: Sales Code BRX= DISC/DRUM (EXPORT)
NOTE: Sales Code BRD= DISC/DISC
NOTE: Sales Code BRF= DISC/DISC w/ABS
NOTE: Sales Code BRH= DISC/DRUM w/ABS
NOTE: Sales Code BRJ= DISC/DRUM w/ABS
1 BOOSTER, Power Brake

4509 788 1 w/Disc/Drum (BRA,BRC), w/Disc/Disc (BRD,BRX)
4509 751 1 w/Disc/Drum w/ABS (BRH,BRJ)
4509 751 1 w/Disc/Disc w/ABS (BRF)
4886 563AA 1 Z42 w/Disc/Disc w/ABS (BRF) RHD
4509 678 1 SEAL, Brake Booster to Master Cylinder
4886 157AA 1 (BRC)
4324 173 1 CONNECTOR, Brake Booster Vacuum
4026 117 1 7 Way, w/Cap’s
4669 462 1 w/2.0 L Engine SOHC RHD
2 4485 491 1 VALVE ASSEMBLY, Check Brake Booster ***
4886 480AA 1 Z42 RHD
3 4509 347 1 HOSE, Vaccum Brake Booster w/2.0L Eng. SOHC
4509 695 1 Z42 w/2.0L Eng. SOHC RHD (Throttle Body to Booster Nipple)
J812 5883 1 Z42 (11/32" Roll Stock) Booster to Nipple End RHD
4509 609 1 w/2.0L Eng. DOHC Rear Exhaust
4 2448 761 1 CLAMP, Booster Vac Hose at Booster
2448 761 1 CLAMP, Brake Vac Hose at Engine
5 4762 599 1 GASKET, Booster to Dash
4886 488AA 1 Z42 RHD
6 4485 493 1 GROMMET, Brake Booster Check Valve Assy.
4886 487AA 1 Z42 RHD
7 6035 334 1 CLIP, Push Rod to Brake Booster .930x.880
8 6502 524 1 NUT, Master Cylinder to Booster M8x1.25
4897 486AA 1 Z42 RHD
9 6101 445 1 NUT and C/WASHER, Brake Booster M8x1.25 ***
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
96105 305 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



BOOSTER, POWER BRAKE JA,JX BODY

Figure 5-320
5-320
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4616 492 1 BOOSTER ASSEMBLY, Brake ***
2 HOSE, Brake Booster Vacuum
4616 497 1 w/2.5L - 6 Cyl.
4695 652 1 w/2.4 L - 4 Cyl.
4616 493 1 w/2.0 L - 4 Cyl.
2448 761 2 CLAMP, Hose
3 4796 355 1 VALVE, Check
4723 640 1 GROMMET, Brake Booster Check Valve
4 3699 447 1 GASKET, Brake Booster Mount
5 6101 445 1 NUT and WASHER, Brake Booster Mount M8x1.25
6 6502 524 1 NUT, M/Cyl. to Booster Mount M8x1.25
4306 550 1 CONNECTOR, Brake Booster Vacuum
4669 462 1 Z42 RHD
4762 599 1 GASKET, Booster to Dash
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 320 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



BOOSTER, POWER BRAKE NS BODY
Figure 5-343

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4797 614 1 BOOSTER ASSEMBLY, Brake (Bendix) ***
4721 381 1 GS European
6101 445 4 NUT and WASHER, Brake Booster Mtg M8x1.25
2 4294 158 1 BOOT, Brake Booster Push Rod
3 4797 625 1 VALVE, Vac. Check
4796 355 1 GS European
4723 640 1 GROMMET, Brake Booster Check Valve Assy.
4 2448 761 AR CLAMP, Hose Round, Sprg Brake Booster Vac. Hose
5 4683 270 1 HOSE, Brake Booster to Intake Manifold
6 4683 269 1 HOSE, Brake Booster to Intake Manifold
7 4683 268 1 HOSE, Brake Booster to Intake Manifold
8 6101 445 AR NUT and WASHER, Brake Booster Mtg Hex Cone M8x1.25
9 4762 599 1 GASKET, Booster to Dash
6502 524 AR NUT, Brake M/Cylinder to Booster Mtg M8x1.25
4797 611 1 BOOT/SEAL, Vac. ***
4306 550 1 CONNECTOR, Brake Booster Vac. w/2.4L Engine
3580 172 1 CAP, Vac. Supply (1/4")
3580 171 1 (3/16")
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
m m 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



<€ RETURN TO GROUP INDEX

VACUUM SYSTEM 2.5 L DIESEL GS-BODY

96105 350

Figure 5-350

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 (Reference) ***

2 4683 666 AR CLAMP

3 4683 272 1 HOSE, Brake Booster to Vacuum Tube

4 4683 583 1 HOSE, Vacuum Tube to Vacuum Pump

5 4863 792 1 VACUUM, Element ***

6 4863 743 1 PUMP, Vacuum

7 4728 186 3 SCREW, M6x16

8 4683 955 1 BOOSTER, Brake

9 4796 355 1 VALVE, Check

4694 843 1 BRACKET, Pressure and Return Vacuum Hose to Battery Tray

MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX

P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI

T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




MASTER CYLINDER PL BODY
Figure 5-405

PART
5_405A ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM
NOTE: Sales Code BRC= DISC/DRUM
NOTE: Sales Code BRX= DISC/DRUM (EXPORT)
NOTE: Sales Code BRD= DISC/DISC
NOTE: Sales Code BRF= DISC/DISC w/ABS
NOTE: Sales Code BRH= DISC/DRUM w/ABS
NOTE: Sales Code BRJ= DISC/DRUM w/ABS
@ 1 MASTER CYLINDER, Power Disc Brake

4762 628 1 w/Disc/Drum w/ABS (BRH,BRJ)
4762 604 1 w/Disc/Disc (BRD)
4762 604 1 w/Disc/Drum (BRX)
4762 608 1 w/Disc/Disc w/ABS (BRF)
4509 681 1 w/Disc/Drum (BRA,BRC) (w/Reservoir)
4762 594 1 w/Disc/Drum (BRA,BRC) (w/0 Reservoir)
4886 465AA 1 Z42 w/Disc/Disc (BRD), w/Disc/Drum (BRX) RHD
4886 464AA 1 z42 w/Disc/Disc (BRF) RHD
2 4797 187 1 CAP, Master Cylinder Reservoir
4886 485AA 1 Z42 RHD
3 4762 595 1 RESERVOIR, Master Cylinder
4723 389 1 GROMMET, Reservoir Mounting
4 4637 625 1 SWITCH ASSEMBLY, Reservoir Fluid Level ***
5 4509 678 1 SEAL, Master Cylinder to Booster
4886 157AA 1 (BRC)
4897 487AA 1 Z42 RHD
6502 524 1 NUT, Master Cylinder to Booster M8x1.25
4897 486AA 1 Z42 RHD
6101 467 1 NUT, Hex Flg Lk M/Cylinder Res Bracket to Brake Booster
M8x1.25
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

96105 405

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B
- __________________________________________________________________________________________________________________________________________________________________________________________________|]
AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



<€ RETURN TO GROUP INDEX

ANTI-LOCK BRAKE CONTROL PL BODY
Figure 5-407

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

96105 407

1 4509 547 1 HYD ASSEMBLY, ABS (Bendix) ***
2 4762 178 1 BRACKET, ABS Unit Mounting
3 4509 388 1 TUBE ASSEMBLY, Master Cylinder to ABS (Primary) ***
4860 042 1 Z42 (Primary) RHD
4509 728 1 (Secondary)
4860 015 1 z42 (Secondary) RHD
4 1843 251 1 TUBE ASSEMBLY, Lt. or Rt. ABS to Brake Hose ***
6034 880 1 NUT, Inverted Flare Tube _ Lt or Rt .375-24x.850
6034 881 1 NUT, Inverted Flare Tube _ Lt .437-24x.825
5 6101 795 3 SCREW, Tap/CA ABS HCU to Rail Mount M8x1.25x30.00
6 6034 862 1 NUT, Inverted Flare Tube M/Cyl. to ABS Primary or Secondary
.500-20x.625
6034 881 1 (Primary) .437-24x.825
6034 880 1 NUT, Inverted Tube M/Cyl. to ABS Secondary .375-24x.850
7 4762 171 1 ISOLATOR PACKAGE, ABS Unit Mounting ***
8 4762 167 1 VALVE, Proportioning-H.C.U. (Primary)
4762 166 1 (Secondary)
9 4762 168 1 O-RING, Proportioning Valve (Primary)
4762 169 1 (Secondary)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




MASTER CYLINDER JA,JX BODY

Figure 5-412
5—412
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 MASTER CYLINDER, Power Disc Brake
4695 615 1 JA w/o ABS Up to 10-9-95
4764 108 1 JA w/o ABS After 10-9-95
4764 108 1 IX w/o ABS
4616 879 1 w/ABS Up to 10-9-95
4764 103 1 w/ABS After 10-9-95
2 4797 187 1 CAP, Master Cylinder Reservoir
@ 4500 683 1 European
3 4762 595 1 RESERVOIR, Master Cylinder
4637 625 1 SWITCH ASSEMBLY, Reservoir Fluid Level ***
4723 389 1 GROMMET, Reservoir Mounting
4695 741 1 JA LABEL, Brake M/Cyl. Rsvr European
6502 524 2 NUT, Brake M/Cylinder Booster Mtg
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 412 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B
- __________________________________________________________________________________________________________________________________________________________________________________________________|]
AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



MASTER CYLINDER NS BODY

Figure 5-416
5-416
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1-5 4683 264 1 MASTER CYLINDER ASSEMBLY ***
4723 395 1 SEAL, Master Cylinder/Brake Booster
2 4683 656 1 CAP ASSEMBLY, M/Cyl Reservoir ***
3 4797 630 1 RESERVOIR PACKAGE, M/Cylinder ***
4797 631 1 GROMMET, M/Cylinder Rsvr
4723 394 1 PIN LOCK, Rsvr Mount ***
4 4683 482 1 TUBE FILLER, M/Cylinder Rsvr ***
5 6502 524 AR NUT, Brake Booster M/Cyl to Booster Mtg M8x1.25
4797 615 1 SWITCH PACKAGE, Fluid Level ***
4797 655 1 SWITCH, Fluid Level
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
96105 416 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B
- __________________________________________________________________________________________________________________________________________________________________________________________________|]
AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



ANTI-LOCK BRAKE CONTROL JA,JX BODY

Figure 5-426
5_426 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4616 898 1 JA TUBE ASSEMBLY, HCU to M/Cyl. - Primary ***
6034 879 1 JA NUT, Tubing Hex M/Cyl. Tube to HCU .500-20x.750
6034 880 1 JA NUT, Inverted Flare Tube .375-24x.850
1843 251 1 IX TUBING ASSEMBLY, HCU To M/Cylinder - Primary (25 Ft. Roll
3/16" O.D.) ***
6034 862 1 IX NUT, Inverted Flare .500-20x.625
6034 880 1 IX NUT, Inverted Flare Tube .375-24x.850
4616 994 1 JA TUBE ASSEMBLY, HCU to M/Cyl.- Secondary ***
6034 879 1 JA NUT, Tubing Hex M/Cyl. Tube to HCU .500-20x.750
6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
1843 251 1 IX TUBING ASSEMBLY, HCU to M/Cylinder - Secondary (25 Ft.
Roll 3/16" O.D.) ***
6034 862 1 IX NUT, Inverted Flare .500-20x.625
6034 881 1 IX NUT, Inverted Flare Tube .437-34x.825
4616 541 1 JA TUBE ASSEMBLY, HCU to Lt. Front Hose ***
6034 880 1 JA NUT, Inverted Flare Tube .375-24x.850
6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
1843 251 1 IX TUBE ASSEMBLY, HCU to Lt. Front Hose (25 Ft. Roll 3/16"
O.D.) ***
2 2 SCREW, Tap/Ca- Ann Ring Type CA HCU Brake M6x1.00x20.00
(Not Serviced)
3 4616 056 1 CLIP, Brake Tube Module to HCU
4616 057 1 CLIP, Brake Tube Module Center Separator
4616 992 1 CLIP, Brake Tube Module to M/Cyl.
4 4509 648 1 JA HYD ASSEMBLY, ABS w/Disc/Drum (BRJ,BRK) w/Disc/Disc
(BRT) Up to 8-18-95 ***
4509 871 1 JA w/Disc/Drum (BRJ,BRK) w/Disc/Disc (BRT) After 8-18-95
4509 647 1 IX w/Disc/Drum (BRK) Up to 8-14-95
4509 862 1 IX w/Disc/Drum (BRJ) After 8-14-95
4509 648 1 IX w/Disc/Disc (BRT) Up to 8-25-95
4509 871 1 IX w/Disc/Disc (BRF) After 8-25-95
5 4616 540 1 JA TUBE ASSEMBLY, HCU to Rt. Hose ***
6034 880 2 JA NUT, Inverted Flare Tube .375-24x.850
1843 251 1 IX TUBE ASSEMBLY, HCU to Rt. Hose (25 Ft. Roll 3/16 O.D.) ***
6034 880 1 IX NUT, Inverted Flare Tube .375-24x.850
J044 2335 1 IX NUT, Inverted Flare Tube .375-24x.650
6 (Reference) ***
7 4695 541 1 SHIELD, HCU
8 6504 055 1 SCREW, Tap- Type CA Att Shield to HCU M6x1.00x16.00
<>
mSOI—DEt)I(D:\?DES: (C) Chrysler PL - BODY JX - BODY Convertible
%' %‘ %‘ (B) Dodge P - Tgwn & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 426 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



5-426

<€ RETURN TO GROUP INDEX

ANTI-LOCK BRAKE CONTROL JA,JX BODY
Figure 5-426

PART
ITEM NUMBER | QTY

BODY MODEL DESCRIPTION

9 4762 171 1 ISOLATOR PACKAGE, ABS Unit Mounting ***
6503 492 1 SCREW, Tap- WA/Type CA AttClip to C/Member (Bracket to
HCU) M8x1.25x26.00
10 4796 361 1 BRACKET, ABS Unit Mount
6101 795 3 SCREW, Tap/CA Att Bracket HCU Assy. Mount M8x1.25x30.00
11 4762 168 1 O-RING, Proportioning (Primary)
4762 169 1 (Secondary)
12 4796 359 1 VALVE, Proportioning HCU (Primary)
4796 360 1 (Secondary)
6035 017 3 IX SCREW, Tap Hex Flg Hd Unit Mtg .250-14x1.00
6034 685 2 JX SCREW, Prc/Hex Flg Hd - Fuel/Brk Module to Body .250-14x1.
25
<>
mSO?EEJSN?DES: (C) Chrysler PL - BODY JX - BODY Convertible
%' %‘ %‘ (B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96105 426 22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

K«



5—431A

<€ RETURN TO GROUP INDEX

ANTI-LOCK BRAKE CONTROL NS BODY
Figure 5-431

PART
ITEM NUMBER | QTY

BODY MODEL

DESCRIPTION

1 6504 115 3 SCREW and WAHER, Hex Hd HCU Mtg M8x1.25x35.00 ***
2 4797 624 1 HYD PACKAGE, ABS Consist or: 01 HYD, 03 Screw, 02 Clip ***
6101 445 2 NUT and WASHER, ABS Module Mtg M8x1.25
4683 541 1 CLIP
4797 653 1 ISOLATOR PACKAGE, HCU Mtg Consist of: 03 Grommet, 03
Bolt, 02 Clip ***
3 4797 652 1 BRACKET PACKAGE, HCU Mtg Consist of: 01 Bracket, 03 Bolt,
02 Clip ***
4 1843 251 1 TUBE ASSEMBLY, Steel 3/16" OD 25 Ft. Roll ***
6503 135 1 NUT, Tube Rt M10x1.0
6034 880 1 NUT, Inverted Flare Tube Rt .375-24x.850
6503 136 1 NUT, Tube Lt M12x1.0
6034 881 1 NUT, Inverted Flare Tube Lt .437-24x.825
5 4683 342 1 52 TUBE ASSEMBLY, Junc Block to Valve Rt. ***
6503 135 1 NUT, Tube M10x1.0
6034 880 1 .375-24x.850
4683 344 1 53 Rt.
6503 135 1 NUT, Tube M10x1.0
6034 880 .375-24x.850
6 4683 343 1 52 TUBE ASSEMBLY, Junc Block to Valve Lt. ***
6503 136 1 NUT, Tube M12x1.0
6034 881 1 .437-24x.825
4683 345 1 53 Lt.
6503 136 1 NUT, Tube M12x1.0
6034 881 1 .437-24x.825
4683 585 1 BRACKET, ABS Conn 10 and 3 Way

MODEL CODES:

NS - BODY

(B) Dodge
P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

(C) Chrysler
P - Town & Country FWD (Y)
T - Town & Country AWD (C)

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96105 431 BODY STYLES:
22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required



9—-305

< RETURN TO GROUP INDEX

LINES AND HOSES, BRAKE W/0 ANTI-LOCK PL BODY
Figure 5-505

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

NOTE: Sales Code BRA= DISC/DRUM

NOTE: Sales Code BRC= DISC/DRUM
NOTE: Sales Code BRX= DISC/DRUM (EXPORT)
NOTE: Sales Code BRD= DISC/DISC

1 6035 098 2 SCREW, Front Disc Brake Inlet - Hex Drilled .437-20x.937
2 6030 084 4 GASKET, Brake Hose Front
3 6501 013 2 SCREW, Front Brake Hose Intermediate Att M6x1.00x20.00
4 6101 308 2 U/NUT, Front Brake Hose M6x1.00 ***
5 4509 722-3 1 HOSE ASSEMBLY, Front Wheel Brake ***
6 6100 276 2 SCREW and WASHER, Front Brake Hose M6x1.00x20.00
7 HOSE ASSEMBLY, Rear Wheel ***
5273 670-1 1 w/Disc/Drum (BRA,BRC,BRX)
4509 564-5 1 w/Disc/Disc (BRD)
6035 098 2 SCREW, Specialty, Rear Disc Brake Inlet-Hex Drilled .437-20x.
937
8 6035 488 2 SCREW, Tap/Hex Flg Hd. Brake Hose Rear Rail .250-14x.875
9 6100 558 2 SCREW, Rear Brake Hose Intermediate Att M6x1.00x25.00
10 4495 632 AR CLIP, Tube Assy. U/Body (4 Tube)
4495 634 AR Dash (3 Tube)
4495 636 AR Rail/Kick Up (2 Tube)
11 1843 251 1 TUBE ASSEMBLY, Rear Brake Rt. 3/16" O.D. 25 Ft. Roll ***
6034 908 1 NUT, Inverted Flare .375-14x.85
1843 251 1 TUBE ASSEMBLY, Rear Brake Lt. 3/16" O.D. 25 Ft. Roll ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 908 1 NUT, Inverted Flare Tube .375-24x.85
- 1843 251 1 TUBE ASSEMBLY, Front Brake Rt. 3/16" O.D. 25 Ft. Roll ***
4509 696 1 Z42 RHD
4546 672 1 ISOLATOR, Tube Assembly, Front, Rear Crossmember ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
12 1843 251 1 TUBE ASSEMBLY, Front Brake Lt. 3/16" O.D. 25 Ft. Roll ***
4509 739 1 Z42 RHD
13 3879 283 AR COVER, 3/16" O.D. 25 Ft. Roll
14 6034 881 1 NUT, Inverted Flare Tube .437-24x.825
15 6030 084 2 GASKET, Brake Hose Rear (24 to a Pkg.)
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
- 4495 631 2 ISOLATOR, Tube Assembly Dash ***
6100 266 2 SCREW, Hex Hd. Front Brake Hose to Strut or Rail M6x1.
00x25.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

»



LINES AND HOSES, BRAKE W/0 ANTI-LOCK PL BODY

Figure 5-505
5_505 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION

4762 167 1 VALVE, Proportioning Primary w/Disc/Drum (BRC), w/Disc/Disc
(BRD), w/DISC/DRUM (BRX) Export

4797 185 1 Primary, w/Disc/Drum (BRA)

4762 166 1 Secondary, w/Disc/Drum (BRC), w/Disc/Disc (BRD), w/Disc/
Drum (BRX) Export

4797 186 1 Secondary, w/Disc/Drum (BRA)

4509 711 1 Z42 VALVE ASSEMBLY, Brake Proportioning RHD ***

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



LINES AND HOSES, BRAKE W/O ANTI-LOCK BRAKES JA BODY

Figure 5-520
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 6035 098 2 BOLT, Hex Drilled F/Whl Hose to Caliper .437-20x.937
2 6030 084 4 GASKET, Brake Hose F/Whl Disc Brake ID= .460 OD= .640
THK= .077
3 4616 062-3 1 HOSE ASSEMBLY, F/Whl Disc Brake . ***
6035 488 2 BOLT, F/Whl Brake Hose Att .250-14x.875
6034 959 2 SCREW, Brake Hose Bracket Att .250-14x.549
4 4695 440 1 TUBE ASSEMBLY, Prop Valve- M/Cyl. Primary ***
6034 879 1 NUT, Tubing/Hex .500-20x.750
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
4695 441 1 TUBE ASSEMBLY, Prop Valve- M/Cyl. Secondary ***
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
4695 442 1 TUBE ASSEMBLY, M/Cyl. to Rt F/Hose ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
4616 997 1 CLIP, Brake Tube
4616 057 1 CLIP,Brake Tube
4616 992 1 CLIP, Brake Tube
5 4695 620 1 TUBE ASSEMBLY, M/Cyl. to Lt F/Hose ***
6034 880 2 NUT, Inverted Flare Tube .375-24x.850
6 4695 649 1 VALVE ASSEMBLY, Prop Primary (Screw In) ***
4695 745 1 Secondary (Screw In)
7 6503 492 1 SCREW, Tap and WA Type CA Att Clip to C/Member M8x1.
25%26.00
4695 448 1 TUBE ASSEMBLY, Prop Valve to Rt Rear Hose ***
6034 880 2 NUT, Inverted Flare Tube .375-24x.850
4695 821 1 TUBE ASSEMBLY, Prop Valve to Lt Rear Hose ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
9 4616 064-5 1 HOSE ASSEMBLY, Rear Wheel Drum Brake ***
6034 959 2 SCREW, Brake Hose Bracket Att or Drum Brake Hose Att .250-
14x.549
10 4616 839 2 CLIP, Tube Fuel Brake Module
4616 870 1 CLIP, Tube Rear Brake Rt Tube to Rt Rear F/Pan Rail
4695 819 1 Lt.
3766 495 1 CLIP, Brake Valve to Rear Hose w/2.5 L
11 6034 685 5 SCREW, PRC/HEX Flg Hd Floor Pan .250-14x1.25
1843 251 AR TUBING ASSEMBLY, 25 Ft. Roll ***
3879 283 AR COVER, 3/16" O.D. 25 Ft. Roll
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96105 520 22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

< RETURN TO GROUP INDEX

42 - 4 Dr Pillard Hardtop
13-53 FWD & AWD Van & Wgn Ext W B

27 - 2 Dr Convertible

»



LINES AND HOSES, BRAKE W/O ANTI-LOCK BRAKES JA BODY

Figure 5-520
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
6034 880 1 NUT, .375-24x.850
6034 908 1 NUT, .375-24x.85
6100 293 1 SCREW, Brake Tube Clip M8x1.25x14.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96105 520 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES PL BODY
Figure 5-545

PART
5 545 ITEM NUMBER | QTY | BODY MODEL DESCRIPTION

NOTE: Sales Code BRF= DISC/DISC w/ABS

NOTE: Sales Code BRH= DISC/DRUM w/ABS
NOTE: Sales Code BRJ= DISC/DRUM w/ABS

1 6035 098 2 SCREW, Front Disc Brake Inlet-Hex Drilled .437-20x.937
2 6030 084 2 GASKET, Brake Hose Front
3 6501 013 2 SCREW, Front Brake Hose Intermediate Att M6x1.00x25.00
4 6101 308 2 U/NUT, Front Brake Hose M6x1.00 ***
5 4509 722-3 1 HOSE ASSEMBLY, Front Wheel Brake ***
6 6100 276 2 SCREW and WASHER, Front Brake Hose M6x1.00x20.00
7 2 (Reference to Front Brake lllust.)
8 2 SCREW and WASHER, Wheel Speed Sensor Rear M6x1.00x30.
00 (Not Serviced)
9 SENSOR ASSEMBLY, ABS Brakes ***
4509 382 1 Rt.
4509 379 1 Lt.
6004 514 2 TIE STRAP ***
4762 179 1 CLIP, ABS Sensor (Lt)
4762 180 1 (X-Mas Tree) (Rt)

10 HOSE ASSEMBLY, Rear Wheel Brake ***

5273 670-1 1 w/Disc/Drum (BRH) or (BRJ)
4509 564-5 1 w/Disc/Disc (BRF)
6100 558 2 SCREW, Rear Brake Hose Intermediate Att M6x1.00x25.00
6035 098 2 SCREW, Rear Disc Brake Inlet-Hex Drilled .437-20x.937 w/
Disc/Disc w/ABS (BRF)
11 6100 558 2 SCREW, Tap/Hex Flg. Hd. Brake Hose Rear Rail .250-14x.875
12 1843 251 1 TUBE ASSEMBLY, Rear Brake Rt. 3/16" O.D. 25 Ft. Roll ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 908 1 NUT, Inverted Flare Tube .375-24x.85
1843 251 1 TUBE ASSEMBLY, Rear Brake Lt. 3/16" O.D. 25 Ft. Roll ***
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
6034 908 1 NUT, Inverted Flare Tube .375-24x.85
1843 251 1 TUBE ASSEMBLY, Front Brake Rt. 3/16" O.D. 25 Ft. Roll ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
1843 251 1 TUBE ASSEMBLY, Front Brake Lt. 3/16" O.D. 25 Ft. Roll ***
13 4495 632 AR CLIP, Tube Assy. U-Body (4 Tube)
4495 634 AR Dash ( 3 Tube)
4495 636 AR Rail/Kick Up (2 Tube)
14 3879 283 AR COVER, 3/16" O.D. 25 Ft. Roll
15 6034 881 1 NUT, Inverted Flare Tube .437-24x.825
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES PL BODY

Figure 5-545
5 _545 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
16 6030 084 AR GASKET, Brake Hose Rear (24 to a Pkg.)
- 4793 061 1 WIRING ASSEMBLY, Rear Wheel Sensor ***
4495 631 1 ISOLATOR, Tube Assy. Dash ***
6101 451 2 SCREW, Hex Hd. Front Back Hose to Strut or Rail M6x1.
00x25.00
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES JA,JX BODY

Figure 5-556
5_55 6 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 6035 098 2 BOLT, Hex Drilled F/Whl Hose to Caliper
2 6030 084 4 GASKET, Brake Hose F/Whl Disc Brake ID= .460 OD= .640
THK= .077
3 4616 062-3 1 JA HOSE ASSEMBLY, F/Whl Disc Brake ***
5273 740 1 IX Rt.
5273 739 1 IX Lt.
6035 488 2 BOLT, F/Whl Brake Hose Att .250-14x.875
6034 959 2 SCREW, Brake Hose Bracket Att .250-14x.549
2208 893 2 JX LOCK, Brake Hose Front
4 4616 885 1 JA TUBE ASSEMBLY, HCU Adapter to Rt Rear Hose ***
6034 880 2 JA NUT, Inverted Flare Tube .375-24x.850
4695 814 1 JA TUBE ASSEMBLY, HCU to Lt Rear Hose ***
6034 880 1 JA NUT, Inverted Flare Tube .375-24x.850
6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
5 4616 064-5 1 JA HOSE ASSEMBLY, Rear Wheel Drum Brake ***
4509 656-7 1 IX
6034 959 2 SCREW, Brake Hose Bracket Att or Drum Brake Hose Att .250-
14x.549
6034 908 1 NUT, Inverted Flare Spe Att to Backing Plate Rear Drum .375-
24x.85
4616 542-3 1 HOSE ASSEMBLY, Rear Wheel Disc ***
6030 084 2 GASKET, Brake Hose Rear Wheel Disc
6035 098 2 BOLT, Hex Drilled Rear Wheel to Caliper
2208 893 2 JIX LOCK, Brake Hose Rear
6 4616 898 1 JA TUBE ASSEMBLY, HCU to M/Cyl.- Primary ***
6034 879 1 JA NUT, Tubing Hex .500-20x.750
6034 880 1 JA NUT, Tubing Hex .375-24x.850
1843 251 1 IX TUBE ASSEMBLY, HCU to M/Cylinder - Primary (25 Ft. Roll 3/
16" O.D. ***
6034 862 1 IX NUT, Invert Flare .500-20x.625
6034 880 1 IX NUT, Inverted Flare Tube .375-24x.850
x 4616 994 1 JA TUBE ASSEMBLY, HCU to M/Cyl.- Secondary ***
{4 ‘ O 6034 879 1 JA NUT, Tubing Hex .500-20x.750
/\' §E% 6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
) / o "&i" 1843 251 1 JX TUBE ASSEMBLY, HCU to M/Cylinder- Secondary (25 Ft. Roll
Lo 3/16" O.D.) ***
/ a 2 6034 862 1 IX NUT, Invert Flare 3500-20x.625
Sy 6034 881 1 JIX NUT, Invert Flare Tube .437-24x.825
4616 541 1 JA TUBE ASSEMBLY, HCU to Lt Front Hose ***
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 558 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



LINES AND HOSES, BRAKE W/ANTI-LOCK BRAKES JA,JX BODY

Figure 5-556
5-556
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
6034 880 1 JA NUT, Inverted Flare Tube .375-24x.850
6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
1843 251 1 IX TUBE ASSEMBLY, HCU to Lt Front Hose (25 Ft. Roll) 3/16"
0O.D.) ***
6034 800 1 IX NUT, Inverted Flare Tube .375-24x.850
6034 881 1 IX NUT, Inverted Flare Tube .437-24x.825
4616 540 1 JA TUBE ASSEMBLY, HCU to Rt. Frt Hose ***
6034 880 1 JA NUT, Inverted Flare Tube .375-24x.850
6034 881 1 JA NUT, Inverted Flare Tube .437-24x.825
1843 251 1 IX TUBE ASSEMBLY, HCU to Rt Front Hose (25 Ft. Roll 3/16"
O.D.) ***
6034 880 1 IX NUT, Inverted Flare Tube .375-24x.850
Jo44 2335 1 IX NUT, Inverted Flare Tube .375-24x.650
4616 056 1 CLIP, Brake Tube (Module to HCU)
4616 057 1 CLIP, Brake Tube Module Center Seperator
4616 992 1 CLIP, Brake Tube (Module to M/Cyl.)
7 4616 839 2 CLIP, Tube Fuel Brake Module
4616 870 1 JA CLIP, Tube Rear Brake Rt Tube to Rt Rear F/Pan Rail
4695 819 1 Lt.
3766 495 1 CLIP, Brake Valve to Rear Hose w/2.5 L
8 6034 685 5 JA SCREW, PRC/HEX Flg Hd Floor Pan .250-14x1.25
1843 251 AR JA TUBING ASSEMBLY, 25 Ft. Roll ***
3879 283 AR JA COVER, 3/16" OD 25 Ft. Roll
6034 880 1 JA NUT, .375-24x.850
6034 908 1 JA NUT, .375-24x.85
6100 293 1 SCREW, Brake Tube Clip M8x1.25x14.00
6034 685 1 JX SCREW, PRC/Hex Flg Hd - Fuel/Brk Module to Body .250-
14x1.25
4856 981 1 JIX VALVE, Prop HCU Disc Brake Rear Rt (BRJ) Disc/Drum
4856 982 1 IX Lt. (BRJ) Disc/Drum
1843 251 1 JX TUBE ASSEMBLY, HCU to Bundle Rt or Lt Rear (25 Ft Roll 3/
: x 16" O.D.) ***
ES) ‘ O J044 2335 1 JX NUT, HCU to Bundle .375-24x.650 Inverteed Flare
/&t;-ﬁg__!;g; 6034 880 1 X NUT, Inverted Flare Tube .375-24x.850
- P g;' 6034 881 1 JX NUT, Inverted Flare Tube .437-24x.825
IR 6035 488 1 SCREW, Rear Brake Hose to Rail .250-14x.875
G~
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 558 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



9—561A

< RETURN TO GROUP INDEX

LINES AND HOSES, BRAKE (1 OF 2) NS BODY

Figure 5-561
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4683 449 2 CLIP, Brake Tube to Engine Craddle
2 4797 620 1 HOSE ASSEMBLY, Front Wheel Disc Brake Rt ***
3 4683 484 1 NS TUBE ASSEMBLY, M/Cylinder to Brake Valve Secondary w/ABS ***
6503 136 1 NUT, Tube M12x1.0
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
4683 484 1 GS Secondary, w/ABS European
6503 136 1 NUT, Tube M12x1.0
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
4 4683 483 1 NS TUBE ASSEMBLY, M/Cylinder to Brake Valve Primary w/ABS
4683 483 1 GS Primary, w/ABS European
5 6030 084 4 NS WASHER, Fl Rd Gskt Brake Hose Front Up to 12-4-95
6035 727 4 NS After 12-4-95
6030 084 4 GS Up to 1-8-96 European
6035 727 4 GS After 1-8-96 European
6 6035 098 1 BOLT, Hex Drilled Brake Hose Front .437-20x.937
7 6100 557 2 SCREW and WASHER, Brake Hose Front M6x1.00x20.00
8 4797 621 1 HOSE ASSEMBLY, Front Wheel Disc Brake Lt ***
6035 488 4 SCREW, Tap/Hex Flg Hd Frt Sensor Mtg .250-14x.875
9 2 SCREW and WASHER, Front Sensor Att M6x1.00x30.00 (Not
Serviced)
10 6503 543 2 SCREW and WASHER, Hex Hd M8x1.25x25.00
11 1843 251 1 TUBE ASSEMBLY, Steel 3/16" O.D. 25 Ft. Roll ***
6503 135 1 NUT, Tube Rt M10x1.0
6034 880 1 NUT, Inverted Flare Tube Rt .375-24x.850
12 6503 150 2 SCREW and WASHER, Hex Hd Brk HCU Mtg M8x1.25x35.00
13 1843 251 1 TUBE ASSEMBLY, Steel 3/16" O.D. 25 Ft. Roll ***
6503 136 1 NUT, Tube Lt M12x1.0
6034 881 1 NUT, Inverted Flare Tube Lt .437-24x.825
14 2207 919 1 CLIP, R/A Brake Tube
15 6100 293 1 SCREW and WASHER, Hex Hd Cone Hd Point M8x1.25x14.00
16 6100 271 4 SCREW and WASHER, Rear Sensor Att M6x1.00x45.00
17 4683 380 1 TUBE ASSEMBLY, R/A Brake Rt FWD ***
6034 880 1 NUT, Inverted Flare Tube .375-24x.850
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
18 4683 541 1 CLIP, M/Cylinder Brake Tube
19 6503 543 1 NS H-L SCREW and WASHER, Hex- Junction Block to Cradle M8x1.
25x25.00 w/o ABS
6503 543 1 GS w/o ABS M8x1.25x25.00 European
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

96105 561 22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

42 - 4 Dr Pillard Hardtop
13-53 FWD & AWD Van & Wgn Ext W B

27 - 2 Dr Convertible

»



LINES AND HOSES, BRAKE (1 OF 2) NS BODY
Figure 5-561

9—561A

96105 561

<€ RETURN TO GROUP INDEX

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
20 4683 309 1 NS H-L TUBE ASSEMBLY, M/Cylinder to Brake Valve Secondary w/o
ABS *k%k
6503 136 1 NUT, Tube M12x1.0
6503 881 1 NUT, Inverted flare Tube .437-24x.825
4683 309 1 GS Secondary w/o ABS European
6503 136 1 NUT, Tube M12x1.0
6503 881 1 NUT, Inverted Flare Tube .437-24x.825
21 4683 310 1 NS H-L TUBE ASSEMBLY, M/Cylinder to Brake Valve Primary w/o ABS ***
6503 135 1 NUT, Tube M10x1.0
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
4683 310 1 GS Primary w/o ABS European
6503 135 1 NUT, Tube M10x1.0
6034 881 1 NUT, Inverted Flare Tube .437-24x.825
22 4683 450 1 NS H-L JUNCTION BLOCK ASSEMBLY, Frt Brake Tubes to Body Tubes
w/0 ABS ***
4683 450 1 GS w/o ABS European
4582 074 1 CLIP, Brake Tube and Wiring (Front)
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

T - Town & Country AWD (C)

BODY STYLES:

P - Plymouth Neon
JA - BODY

D - Dodge Stratus

P - Plymouth Breeze

C - Chrysler Breeze

P - Chrysler Sebring JXI
GS - European

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop

AR = Use as Required

- = Non lllustrated Part P.A.R. = Paint as Required

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

K«



LINES AND HOSES, BRAKE (2 OF 2) NS BODY

Figure 5-565
PART
5_5 658 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 TUBE ASSEMBLY, Valve to Rear Hose Rt ***
4683 320 1 FWD
4683 322 1 AWD
2 TUBE ASSEMBLY, Valve to Rear Hose Lt ***
4683 321 1 FWD
4683 323 1 AWD
3 TUBE ASSEMBLY, R/A Brake Lt ***
4683 381 1 FWD
4683 383 1 AWD
4 6100 293 2 SCREW and WASHER, Hex Hd Cone Header Point M8x1.25x14.
00
5 2207 919 2 CLIP, Rear Axle Brake Tube
6 1843 251 1 TUBE ASSEMBLY, Steel 3/16 OD 25 Foot Roll ***
7 4683 517 1 52 VALVE ASSEMBLY, Prpg FWD ***
4683 518 1 GS 52 AWD European
4683 517 1 GS FWD European
4683 519 1 53 FWD
4683 520 1 53 AWD
8 4683 511 AR CLIP, Bracket and Fuel Tube Body to Rail
9 1 SCREW, Brake Tube Clip to T/Bar Bracket M6x1.00x20.00 10MM
Hex Hd (Not Serviced)
10 4683 556 1 CLIP, Brake Tube to Rail Front
4683 556 1 GS-Y Rear w/o ABS European
SCREW, Brake Tube to Rail Frt Clip M6x1.00x20.00 ((Not
Sewviced)
11 TUBE ASSEMBLY, Rear Axle Brake Rt. ***
4683 380 1 FWD
4683 382 1 AWD
12 4683 291 1 HOSE Tandem, Rear Brake FWD ***
13 4683 566 1 CLIP, Brake Tubes to Rear C/Member
1 SCREW, Brake Tube Clip to Rear Tube C/Member M6x1.
00x20.00 10MM Hex Hd (Not Serviced)
14 4683 441 1 BRACKET, Rear Wheel Brake Hose C/Member FWD
1 SCREW, Cowl Bracket Hose C/Member M6x1.00x20.00 10MM
Hex Hd (Not Serviced)
15 6502 468 2 SCREW, Brake Valve Mounting M8x1.25x20.00
16 4683 290 2 HOSE, Rear Brake AWD
17 4683 431 1 BRACKET, Rear Wheel Brake Hose C/Member Lt AWD
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
98105 565 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



LINES AND HOSES, BRAKE (2 OF 2) NS BODY

Figure 5-565
PART
5_5 658 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 SCREW, Cowl Bracket Hose C/Member M6x1.00x20.00 10MM
Hex Hd (Not Serviced)
18 4683 653 2 CLIP, 4.75 MM Tube to Rear C/Member
1 SCREW, Tube to Rear C/Member Clip M6x1.00x20.00 (Not
Serviced)
19 2208 893 4 LOCK, Brake Hose Rear
20 4683 430 1 BRACKET, Rear Wheel Brake Hose C/Member Rt AWD
21 4683 818 1 GS-Y 52 TUBE ASSEMBLY, Junc Block to Hgt Sens Valve Rt. w/o ABS
European ***
6034 881 1 NUT, 7/16-24
6503 135 1 NUT, M10x1.0
4683 342 1 GS-C 52 Rt. w/o ABS European
6034 880 1 NUT, 3/8-24
4683 820 1 GS-Y 53 Rt. w/o ABS European
6034 881 1 NUT, 7/16-24
6503 135 1 NUT, M10x1.0
4683 344 1 GS-C 53 Rt. w/o ABS European
6034 880 1 NUT, 3/8-24
4683 786 1 NS-H-L 52 RT. w/o ABS
6034 881 1 NUT, 7/16-24
6503 135 1 NUT, M10x1.0
4683 788 1 NS-H-L 53 Rt. w/o ABS
6034 881 1 NUT, 7/16-24
6503 135 1 NUT, M10x1.0
22 4683 817 1 GS-Y 52 TUBE ASSEMBLY, Junc Block to Hgt Sens Valve Lt. w/o ABS
European ***
6034 880 1 NUT, 3/8-24
6503 136 1 NUT, M12x1.0
4683 343 1 GS-C 52 Lt. w/o ABS European
6034 881 1 NUT, 7/16-24
4683 819 1 GS-Y 53 Lt. w/o ABS European
6034 880 1 NUT, 3/8-24
6503 136 1 NUT, M12x1.0
4683 345 1 GS-C 53 Lt. w/o ABS European
6034 881 1 NUT, 7/16-24
4683 787 1 NS-H-L 52 Lt. w/o ABS
6034 880 1 NUT, 3/8-24
6503 136 1 NUT, M12x1.0
4683 789 1 NS-H-L 53 Lt. w/o ABS
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
98105 565 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX LK »



LINES AND HOSES, BRAKE (2 OF 2) NS BODY

Figure 5-565
PART
5_5 658 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
6034 880 1 NUT, 3/8-24
6503 136 1 NUT, M12x1.0
23 4383 245 1 NS H-L BRACKET ASSEMBLY, Actuator w/o ABS
4383 245 1 GS-Y L w/o ABS European
24 6502 998 4 SCREW, Bracket Height Sensing Brake Valve Mount Bracket
M8x1.25x30.00
25 4683 717 1 NS-H-L BRACKET, Height Sensing Brake Valve Mount w/o ABS
4721 815 1 GS-Y w/o ABS European
26 6101 283 2 U-NUT, Multi Thread Locking M8x1.25
27 6100 583 2 SCREW and WASHER, Height Sensing Brake Valve Mount
M8x1.25x25.00
28 4683 714 1 NS-H-L SHIELD ASSEMBLY, Height Sensing Brake Valve w/o ABS ***
4683 660 1 GS w/o ABS European
4683 716 1 NS-H-L CLIP, Height Sensing Prop Valve Shield w/o ABS
29 4383 673 1 NS-H-L VALVE ASSEMBLY, Height Sensing Brake w/o ABS ***
30 ACTUATOR ASSEMBLY, Height Sensing Brake Valve ***
4683 815 1 NS-H-L w/o ABS
4683 815 1 GS-Y 52 w/o ABS European
4683 954 1 GS-Y 53 w/o ABS European
1 SCREW, Cowl Bracket Hose C/Member M6x1.00x20.00 10MM
Hex Hd (Not Serviced)
6035 488 1 SCREW, Tap/Hex FIg Hd Brake Valve Mtg Bracket to Rail
4682 652 1 ISOLATOR, Fuel/Brake Tubes (Hard Rubber Block Seperators) ***
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
98105 565 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

{{ RETURN TO GROUP INDEX K«



PEDAL, BRAKE PL BODY

9-605

96105 605

Figure 5-605

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4683 022 1 SHAFT, Brake Pedal Pivot
2 BRACKET ASSEMBLY, Brake Pedal
4683 019 1 w/Manual Trans.
4683 024 1 w/Automatic Trans.
3 6500 197 1 NUT, Brake Pedal Pivot Shaft M10x1.50
4 PEDAL ASSEMBLY, Pedal and Pad ***
4683 020 1 w/Manual Trans.
4683 025 1 w/Automatic Trans.
5273 134 1 Z42 w/Manual Trans. RHD
4509 708 1 Z42 w/Automatic Trans. RHD
5 2467 770 2 BUSHING, Brake Pedal Assembly
6 5604 2023 1 SWITCH, Stop Lamp w/or w/o Speed Control (4.15MM)
7 4683 021 1 PAD, Brake Pedal w/Manual Trans.
4509 607 1 w/Automatic Trans.
8 6035 334 1 CLIP, Brake Pedal Booster P/Rod Pin .930x.880
6101 446 2 NUT and WASHER, Brake Pedal Assembly (Cone Wa.) M8x1.
25
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

T - Town & Country AWD (C)

BODY STYLES:

P - Plymouth Neon
JA - BODY

D - Dodge Stratus

P - Plymouth Breeze

C - Chrysler Breeze

P - Chrysler Sebring JXI
GS - European

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

<€ RETURN TO GROUP INDEX

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required



5-620

<€ RETURN TO GROUP INDEX

PEDAL, BRAKE JA,JX BODY
Figure 5-620

PART

ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 2467 770 1 BUSHING, Brake Pedal Assy.
2 PEDAL ASSEMBLY, Brake ***
4616 252 1 w/Manual
4616 049 1 w/Auto
3 4565 240 1 SWITCH, Stop Lp and Speed Control (4.15MM)
4 6500 197 1 NUT, Brake Pedal Pivot Shaft M10x1.50
5 PAD, Brake Pedal
4695 364 1 w/Manual
4695 365 1 w/Auto
6 BRACKET ASSEMBLY, Brake and Clutch Pedal
4695 882 1 w/Manual
4616 482 1 w/Auto
7 4695 092 1 SHAFT, Brake Pedal Pivot
8 4294 036 1 CLIP, M/Cyl. Push Rod Pin WD= .920 LG= .950 THK= .019
6100 574 1 BOLT, Pedal Bracket to Plenum
4294 633 1 SPACER ASSEMBLY, Brake Pedal Bracket to Dash Panel ***

MODEL CODES:

T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

NS - BODY (C) Chrysler
(B) Dodge P - Town & Country FWD (Y)
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C)

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part

P.A.R. = Paint as Required




PEDAL, BRAKE NS BODY

Figure 5-645
PART
5_645 ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 BRACKET ASSEMBLY, Brake Pedal Complete
4683 543 1 w/Auto Trans.
4683 440 1 GS w/Manual Trans. European
4683 439 1 GS w/Auto Trans. European
2 PEDAL ASSEMBLY, Brake Pedal and Pad ***
4683 446 1 w/Auto Trans.
4683 730 1 GS w/Manual Trans. European
4683 731 1 GS w/Auto Trans. European
3 6503 543 2 SCREW and WASHER, Hex Hd Brake Pedal Bracket to Strg Col
M8x1.25x25.00
6504 151 2 GS STUD/2. End Same THD M8x1.25x46.00 European
4 PAD, Brake Pedal
4019 660 1 w/Auto Trans.
4683 021 GS w/Manual Trans. European
5 4683 437 1 SHAFT, Brake Pedal Pivot w/All Trans.
6 SPACER ASSEMBLY, Brake Pedal Bracket to Dash Panel ***
4294 008 1 GS w/Manual Trans. European
7 2467 770 2 BUSHING, Brake Pedal
8 6500 197 1 NUT, Brake Pedal Pivot Shaft
9 1 SWITCH, Stop Lamp and Speed Control
5604 2021 1 3.15mm
5604 2023 1 4.15mm
10 4685 395 1 SWITCH, Parking Brake
4294 036 1 CLIP, Brake Pedal Booster Push Rod Pin
6500 274 1 NUT, Stop Lamp Switch Mtg Bracket M6x1.00
6501 766 4 NUT and WASHER, Bake Ped Brkt Supt Assy to Plenum M8x1.
25
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:
96105 645 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible
12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



1-6 GROUP 6 - CLUTCH

G R o u P - 6 ILLUSTRATION TITLE GROUP-FIG. NO.

CInuTCH CLUTCH

6-300 CLUTCH AND DISC, ALL ENGINES PL,JAJX,GS BODY . .. ... . . e Fig. 6-110
HOUSING, CLUTCH
HOUSING, CLUTCH AND MOUNTING BOLTS PL,JA,JX,GS BODY .. ... .. e Fig. 6-210
LINKAGE, CLUTCH
LINKAGE, CLUTCH PL,JA,JX BODY . . .. e e e e Fig. 6-310
CONTROLS, RELEASE FORK & BEARING HYDRAULIC CLUTCH PLBODY,RHD .. ................. Fig. 6-312
CONTROLS, MASTER CYLINDER & SLAVE CYLINDER HYDRAULIC CLUTCH PL BODY,RHD ......... Fig. 6-315
LINKAGE, CLUTCH GS BODY . .. e e e e e e e Fig. 6-320

6-200 PEDAL, CLUTCH

PEDAL, CLUTCH PL,JA,IX BODY . . . e e e e e e e e e e Fig. 6-410
PEDAL, CLUTCH GS BODY . .. e e e e Fig. 6-420

6-200

§-100 6-200 30
CONTROLS




6—-110

<€ RETURN TO GROUP INDEX

CLUTCH AND DISC, ALL ENGINES PL,JA,JX,GS BODY
Figure 6-110

96106 110

PART
ITEM NUMBER | QTY

BODY MODEL

DESCRIPTION

1 4593 250 1 JA,IX CLUTCH ASSEMBLY, w/Disc, Modular (Complete) ***
4670 161 1 PL w/11 Digit of VIN Number D Call Out, BELVIDERE ASSY. Built
4670 850 1 PL RHD
4670 075 1 GS w/2.4L Eng.
4856 319 1 PL CLUTCH PACKAGE, Modular, w/11 Digit of VIN Number T Call
Out, TOLUCA MEXICO ASSY. Built
2 COVER and PLATE ASSEMBLY, Clutch and Disc
4856 173 1 GS w/2.5L Turbo Diesel
3 DISC, Clutch, w/2.0L Eng.
4511 128 1 PL w/11 Digit of VIN Number T Call Out, TOLUCA MEXICO ASSY.
Built
4670 073 1 GS w/2.5L Turbo Diesel
4 1 COVER and PLATE, (Serviced in Assy.) ***
5 BOLT, w/Washer, Cover to Flywheel
6101 727 6 PL M8x1.25x17
6101 452 6 GS M8x1.25x20
6501 099 4 JA,IX Drive Plate to Clutch, M10x1.50x13.20
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop
13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part

P.A.R. = Paint as Required

27 - 2 Dr Convertible




6-210

<€ RETURN TO GROUP INDEX

HOUSING, CLUTCH AND MOUNTING BOLTS PL,JA,JX,GS BODY
Figure 6-210

961068 210

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4761 088 1 PL HOUSING, Transaxle Case Clutch
4773 800 1 JA,IX
2 1 GS HOUSING, Transaxle Case, (Serviced in Trans. Assy.)
3 6500 136 1 SCREW, Dust Cover, M6x1.0x14
4 6503 244 1 PL,JA STUD, M12x1.75xM10x1.5x94.5
4641 524 2 GS STUD, Double Head, w/2.5L Turbo Diesel, M10-M8
5 4761 099 2 PL PIN, Dowel
5240 849 2 GS PIN, Dowel, w/Turbo Diesel
6 6501 164 AR PL SCREW, Hsg. to Eng., M12x1.75x50
6501 164 4 JA,IX M12x1.75x50
6501 164 3 GS M12x1.75x50
6500 585 1 GS w/2.5L Diesel Eng., M12x1.75x35
6501 164 4 GS w/2.5L Diesel Eng., M12x1.75x50
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




6-310

<€ RETURN TO GROUP INDEX

LINKAGE, CLUTCH PL,JA,JX BODY
Figure 6-310

96106 310

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4670 277 1 PL SPACER, Pedal Upstop/Adjuster
4593 147 1 JA,IX
2 4670 400 1 PL CABLE ASSEMBLY, Clutch Release ***
4593 333 1 JA,IX
- 4670 088 1 PLUG, Clutch Cable Hole w/Auto Trans., 35mm Dia.
3 4796 664 1 LEVER PACKAGE, w/Clip and Pivot Stud, Clutch Release ***
4 1 CLIP, Clutch Release Lever Retaining (Serviced w/Lever)
5 4670 026 1 BEARING, Clutch Release
6 4670 240 1 STUD, Clutch Release Lever, Pivot
7 4670 019 1 PL CAP, Clutch Release Lever Bell Hsg.
4593 121 1 JA,IX
8 6034 206 1 PIN, Hair, Pedal Upstop/Adjuster Spacer Retaining
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




CONTROLS, RELEASE FORK & BEARING HYDRAULIC CLUTCH PL BODY, RHD

Figure 6-312
PART
6_312 ITEM NUMBER | QTY BODY MODEL DESCRIPTION

1 4670 026 1 BEARING, Clutch Release
2 4796 665 1 LEVER PACKAGE, w/Pivot Stud, Clutch Release ***
3 1 CLIP, Clutch Release Lever Retaining (Serviced w/Lever)
4 4670 240 1 STUD, Clutch Release Lever Pivot
5 4670 071 1 BOOT, Release Lever, Hydraulic Clutch

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

BODY STYLES:

96106 312 22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



6-315

<€ RETURN TO GROUP INDEX

CONTROLS, MASTER CYLINDER & SLAVE CYLINDER HYDRAULIC CLUTCH PL BODY, RHD
Figure 6-315

96106 315

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4670 233 1 BRACKET, Clutch M/Cyl. Reservoir Mounting
2 4670 088 1 PLUG, Clutch Cable Hole w/Auto. Trans., 35mm Dia.
3 5502 3694 1 PLUG, Clutch M/Cyl. Hole w/Auto. Trans., 2" O.D.
4 4606 041 1 CLIP, Clutch Hydraulic Line to Dash y
5 4670 268 1 CLIP, Clutch Hydraulic Line to Rail Side
6 4670 265 1 BUSHING, M/Cyl. Push Rod End
7 4670 263 1 PUSH ROD, w/Bushing, Clutch M/Cyl. Actuating ***
8 4670 266 1 CLIP, Clutch Hydraulic Line to Rail Flange
9 4668 199 1 MASTER CYLINDER ASSEMBLY, w/Reservoir & Fluid Lines,
Hydraulic Clutch Release
10 6101 695 2 NUT, Reservoir Bracket Mounting, M8x1.25
11 6101 614 2 SCREW, Slave Cylinder Mounting, M8x1.25x45
12 4668 204 1 SLAVE CYLINDER ASSEMBLY, w/Fluid Lines, Hydraulic Clutch
Release
13 6101 695 2 NUT, Damper Brkt. to Case Stud, M8x1.25
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




LINKAGE, CLUTCH GS BODY

Figure 6-320
6 _320 PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 4377 825 1 ISOLATOR, Clutch Pedal Cable
2 4641 727 1 CABLE, Clutch Release
- 4670 217 1 GUIDE, Clutch Cable
3 4431 157 1 BRACKET, Clutch Cable Mounting
4 6101 445 2 NUT, w/Washer
5 4295 369 1 CLIP, Clutch Cable Mounting Bracket
6 4677 219 1 PLATE
7 3759 944 1 RETAINER
8 4295 426 1 SHAFT, Clutch Release
9 BUSHING, Clutch Release Shaft
4295 759 1 Inner
4295 438 1 Outer

10 6500 510 1 E-RING, Shaft Outer Bushing
11 4511 046 1 FORK, Clutch Release
12 4505 353 1 BEARING, w/Sleeve, Clutch Release
13 4670 029 1 PEDAL, Clutch
14 4188 653 1 SPRING, Auto Clutch Cable Adjusting
15 5206 245 1 RETAINER, Clutch Cable Lock
16 5206 244 1 GROMMET, Lock Retainer
17 4670 143 1 LEVER, Clutch Release Shaft
18 6500 951 1 E-RING, Lever to Shaft

MODEL CODES:

NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible

(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze

96106 320 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

<€ RETURN TO GROUP INDEX



PEDAL, CLUTCH PL,JA,JX BODY

6—410A

RIGHT HAND DRIVE

96106 410

Figure 6-410

PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 6500 197 1 NUT, Pedal Pivot Shaft, M10x1.50
6500 197 1 PL RHD
2 4511 135 1 PL SHAFT, Clutch Pedal Pivot
4511 135 1 PL RHD
4593 128 1 JA,JX
3 4670 093 1 PL SPRING ASSEMBLY, Pedal Return ***
4593 152 1 JA,IX
4 2467 770 2 BUSHING, Pedal Pivot
2467 770 2 PL RHD
5 4796 915 1 PL PEDAL PACKAGE, Clutch (Includes 6034206 Pin) ***
4593 127 1 JA,JX
6 4683 021 1 PL PAD, Clutch Pedal
4683 021 1 PL RHD
4695 364 1 JA,IX
7 1 PL BRACKET, (Reference)
4695 882 1 JA,IX BRACKET, Clutch Pedal Mounting
8 4672 014 1 SWITCH, Starter Interlock
9 6034 206 1 PIN, Clutch Pedal Retaining
6100 025 1 PL RHD M3.2x36
10 2266 820 1 BUMPER, Clutch Pedal Stop Bracket
4670 261 1 PL RHD DOWNSTOP, Clutch Pedal ***
11 4670 225 1 PL RHD PIN, Clutch Pedal to Push Rod, M10.97x40.50
12 4668 286 1 PL RHD PEDAL, Clutch
13 4670 203 1 PL RHD BRACKET, Clutch Pedal Mounting
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX

P - Caravan/Grand Caravan FWD (K)
T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

T - Town & Country AWD (C)

BODY STYLES:

P - Plymouth Neon
JA - BODY

D - Dodge Stratus

P - Plymouth Breeze

C - Chrysler Breeze

P - Chrysler Sebring JXI
GS - European

22 - 2 Dr Pillard Hardtop
12-52 FWD & AWD Van & Wgn Std W B

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

13-53 FWD & AWD Van & Wgn Ext W B

<€ RETURN TO GROUP INDEX

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required



6—420

IS

<€ RETURN TO GROUP INDEX

PEDAL, CLUTCH GS BODY
Figure 6-420

96106 420

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

1 4683 440 1 BRACKET, Clutch & Brake Pedal Mounting
2 6500 197 1 NUT, Pedal Shaft M10x1.50
3 2467 770 2 BUSHING, Pedal Shaft
- 4672 014 1 SWITCH, Clutch Interlock Starter (Not Shown)
4 4683 021 1 PAD, Clutch Pedal
5 4641 552 1 PEDAL, Clutch
6 4641 602 1 FITTING, Clutch Assist Spring, Lower
7 4641 606 1 SPRING, Assist Clutch
8 4641 603 1 FITTING, Clutch Assist Spring, Upper
9 4641 601 1 SHAFT, Clutch Pedal Pivot
10 4670 277 1 SPACER, Clutch Pedal Upstop
11 2266 820 1 BUMPER, Clutch Pedal Stop
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required




7-600

GROUP-7

7100
RADIATOR, HOSE &
CONDENSER TANK

7-200

WATER PUMP

¢

&

7-300
TANK COOLANT RECOVERY

1-500
DRIVE BELTS

1-600
OlL GOOLER

7-100
RADIATOR GRILLE

=

GROUP 7 - COOLING

ILLUSTRATION TITLE GROUP-FIG. NO.

RADIATOR AND RELATED PARTS

RADIATOR AND RELATED PARTS 2.0L ENGINE PL BODY . ... . . .. e Fig.
RADIATOR AND RELATED PARTS 2.4L ENGINE NS - GS BODY . .. . ... e Fig.
INTERCOOLER ASSEMBLY 2.5L DIESEL ENGINE GS BODY ... .. .. e Fig.
RADIATOR AND RELATED PARTS 2.5L DIESEL ENGINE GS BODY .. ... ... .. . i Fig.
RADIATOR AND RELATED PARTS 3.0L ENGINE NS BODY . ... ... . .. i Fig.
RADIATOR AND RELATED PARTS 3.3L - 3.8L ENGINE NS - GS BODY .. ... ... .. ... . ... ... Fig.
RADIATOR AND RELATED PARTS 2.0L - 2.4L - 25L ENGINE JABODY ... ... .. . . .. i Fig.
RADIATOR AND RELATED PARTS 2.0L - 2.4L - 2.5L ENGINE JX BODY ... ... . . . . i Fig.
WATER PUMP AND RELATED PARTS

WATER PUMP AND RELATED PARTS 2.0L ENGINE PL BODY . ... ... . ... i Fig.
WATER PUMP AND RELATED PARTS 2.4L ENGINE NS - GS BODY ... ... .. .. . ... ... .. Fig.
WATER PUMP AND RELATED PARTS 2.5L DIESEL ENGINE GS BODY . ... ... ... .. .. . ... ... Fig.
WATER PUMP AND RELATED PARTS 3.0L ENGINE NS BODY . ... ... e e Fig.
WATER PUMP AND RELATED PARTS 3.3L - 3.8L ENGINE NS - GSBODY . ........ ... .. ... Fig.
WATER PUMP AND RELATED PARTS 2.0L - 2.4L - 2.5L ENGINE JA -JX BODY . ................... Fig.
TANK, COOLANT RESERVE

COOLANT RESERVE TANK PL BODY . . . e e e e e e e Fig.
COOLANT RESERVE TANK JA - JX BODY . . . e e e e e e e e e e Fig.
COOLANT RESERVE TANK NS - GS BODY . ... e Fig.
PULLEYS AND RELATED PARTS

PULLEY, DRIVE PL BODY . . . Fig.
PULLEYS AND RELATED PARTS 2.4L ENGINE NS - GS BODY . . ... .. . e Fig.
PULLEYS AND RELATED PARTS 2.5L DIESEL ENGINE GS BODY . . ... .. i et Fig.
DRIVE PULLEYS 3.0L ENGINE NS BODY . . ... e e e e Fig.
DRIVE PULLEYS 3.3L - 3.8L ENGINE NS - GS BODY .. ... e Fig.
PULLEYS AND RELATED PARTS JA - IJX BODY . . .. e Fig.
DRIVE BELTS

BELTS PL BODY .. e e Fig.
DRIVE BELTS JA - X BODY .. . e e e e e Fig.
DRIVE BELTS 2.4L - 2.5L ENGINE NS - GS BODY .. .. . e e e Fig.
DRIVE BELTS 3.0L - 3.3L - 3.8L ENGINE NS - GS BODY ... ... . . . e Fig.
LINES, TRANSMISSION OIL COOLER

OIL COOLER LINES PL BODY . . . e e e e e e e Fig.
OIL COOLER AND LINES JA - JX BODY . .. e e e e Fig.

7-103
7-105
7-140
7-150
7-165
7-175
7-180
7-190

7-203
7-207
7-210
7-215
7-225
7-240

7-303
7-320
7-330

7-403
7-404
7-410
7-415
7-425
7-440

7-503
7-510
7-520
7-530

7-603
7-620

»



ILLUSTRATION TITLE

GROUP 7 - COOLING
GROUP-FIG. NO.

LINES, TRANSMISSION OIL COOLER (Continued)

OIL COOLER AND LINES JA - JX BODY

OIL COOLER LINES NS - GS BODY ....

GRILLE AND RELATED PARTS PL BODY

Fig. 7-620
Fig. 7-630
Fig. 7-703

K«



RADIATOR AND RELATED PARTS 2.0L ENGINE PL BODY

Figure 7-103
7 — 103 A PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
1 6501 013 2 SCREW
2 4546 950 2 BRACKET, Radiator Mounting, Upper
3
MODULE ASSEMBLY, Manual Trans (Stamped 4495937) ***
4762 398 1 Flapper Kit
4762 339 1 Screw (M6 x 16)
4762 340 3 Screw (M6 x 12)
4740 109 1 Condenser Assembly
4740 097 1 Radiator Assembly
*k%k
CAUTION 1546 90 . I\R/I;)dIiDaLtJ(I)_rE ASSEMBLY, Manual Trans (Stamped 4546900)
FAN 0000¢ 3000¢ ¢ X00(
4644 269 1 Draincock
4798 950 1 Condenser
MODULE ASSEMBLY, Auto. Trans. (Stamped 4495936 -
4546899) ***
4762 340 4 Screw (M6 x 12)
4740 109 1 Condenser Assembly
4740 097 1 Radiator Assembly
MODULE ASSEMBLY, Auto. Trans. (Stamped 4546986) ***
4546 902 1 Radiator
4798 946 2 Shroud Assembly
4644 269 1 Draincock
4798 950 1 Condenser
MODULE ASSEMBLY, Auto. Trans. - Manual Trans.) (Stamped
4495947 - 4546703) ***
4495 947 1 Radiator
4762 334 1 Draincock
4 4401 438 2 CLAMP, Inlet Hose
5 4401 438 2 CLAMP, Outlet Hose
6 1 HOSE, w/Clamps, Inlet
4546 725 1 w/o A/C SOHC
4546 656 1 w/o A/C DOHC
4546 723 1 w/ A/IC SOHC
4546 651 1 w/ A/IC DOHC
7 HOSE, w/Clamps, Outlet
4546 696 1 w/ A/C
4546 697 1 w/o A/C
8 ISOLATOR, Radiator Mounting, Lower
4495 963 1 w/o A/IC
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European
(P) Plymouth D - Dodge Stratus
P - Voyager/Grand Voyager FWD (H) P - Plymouth Breeze
T - Grand Voyager AWD (P) C - Chrysler Breeze
107 103 BODY STYLES:
22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop 27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

¢ RETURN TO GROUP INDEX »



7—-103A

CAUTION

FAN J0COOC 000K XX X0

< RETURN TO GROUP INDEX

RADIATOR AND RELATED PARTS 2.0L ENGINE PL BODY

Figure 7-103
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
4546 657 1 w/ A/IC
9
MODULE, Fan, w/o A/C (Stamped 4546707) (used with Cooling
Module 4495947)
4740 101 1 Motor Assembly
4740 100 1 Fan Assembly
4740 102 1 Shroud Assembly
4762 343 3 Screw
4762 341 1 Nut
MODULE, Fan, Manual Trans. (Stamped 4495944 - 4495958 -
4546962) (used with Cooling Module 4495937)
4740 106 1 Motor Assembly
4773 731 1 Fan Assembly
4740 107 1 Shroud Assembly
4762 398 1 Flapper Kit
4762 342 3 Screw
4762 341 1 Nut
MODULE, Fan, Left (Stamped 4546835) (used with Cooling
Module 4495936)
4762 347 1 Motor Assembly
4762 349 1 Fan Assembly
4762 350 1 Shroud Assembly
4762 342 3 Screw
6500 377 1 Clip, Retaining
MODULE, Fan, Right (Stamped 4546836 - 4495997 - 5278021)
(used with Cooling Module 4495936)
4762 344 1 Motor Assembly (Contains RFI Module)
4897 717AA 1 RFI Package
4762 345 1 Fan Assembly
4796 309 1 Shroud Assembly
4762 342 3 Screw
4762 341 1 Nut
MODULE, Fan, (Stamped 4546904, 4546905)
4798 952 1 Motor Assembly, Contains RFI Module (Module 4546904),
Right
4798 951 1 Motor Assembly, Contains RFI Module (Module 4546905), Left
4798 953 2 Fan Assembly
4798 946 2 Shroud Assembly
4761 511 3 Screw
MODEL CODES:
NS - BODY (C) Chrysler PL - BODY JX - BODY Convertible
(B) Dodge P - Town & Country FWD (Y) D - Dodge Neon H - Chrysler Sebring JX
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C) P - Plymouth Neon P - Chrysler Sebring JXI
T - Grand Caravan AWD (D) JA - BODY GS - European

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

107 103 BODY STYLES:

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop

42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

«K »



7—-103A

CAUTION

FAN J0COOC 000K XX X0

<€ RETURN TO GROUP INDEX

RADIATOR AND RELATED PARTS 2.0L ENGINE PL BODY

w07 103

Figure 7-103
PART
ITEM NUMBER | QTY BODY MODEL DESCRIPTION
6500 377 3 Clip
4682 751 NUT, Fan to Motor (Left-Hand Threaded)
10 4495 721 THERMOSTAT
11 CONNECTOR, Outlet
4546 729 1 SOHC
4495 717 1 DOHC
12 6101 939 2 SCREW AND WASHER ***
13 4592 098 1 CAP, Radiator
14 4762 334 1 DRAINCOCK, w/O-Ring
15 4592 114 1 LABEL, Fan Caution
16 4762 338 1 SHROUD, Right (use with 4740107 - Center)

MODEL CODES:

NS - BODY (C) Chrysler
(B) Dodge P - Town & Country FWD (Y)
P - Caravan/Grand Caravan FWD (K) T - Town & Country AWD (C)

T - Grand Caravan AWD (D)

(P) Plymouth
P - Voyager/Grand Voyager FWD (H)
T - Grand Voyager AWD (P)

BODY STYLES:

PL - BODY JX - BODY Convertible
D - Dodge Neon H - Chrysler Sebring JX
P - Plymouth Neon P - Chrysler Sebring JXI
JA - BODY GS - European

D - Dodge Stratus
P - Plymouth Breeze
C - Chrysler Breeze

22 - 2 Dr Pillard Hardtop 42 - 4 Dr Pillard Hardtop

27 - 2 Dr Convertible

12-52 FWD & AWD Van & Wgn Std W B 13-53 FWD & AWD Van & Wgn Ext W B

AR = Use as Required - = Non lllustrated Part P.A.R. = Paint as Required

K«



7-105

<€ RETURN TO GROUP INDEX

Figure 7-105

RADIATOR AND RELATED PARTS 2.4L ENGINE NS - GS BODY

PART
ITEM NUMBER | QTY | BODY MODEL

DESCRIPTION

(P) Plymouth

P - Voyager/Grand Voyager FWD (H)

T - Grand Voyager AWD (P)

BODY STYLES:

1 4734 868 2 ISOLATOR, Upper
2 RADIATOR ASSEMBLY
4682 588 1 NS
4682 785 1 GS
3 4592 113 2 ISOLATOR, Lower
4 HOSE, Inlet, w/Clamp
4682 363 1 NS
4809 521 1 GS
5 HOSE, Outlet, w/Clamp
4682 396 1 NS
4682 637 1 GS
4682 807 1 CLIP, Hose, Outlet
6 4401 438 1 CLAMP, Inlet Hose
7 4179 895 1 GASKET, Water Outlet Connector
8 4401 439 1 CLAMP
9 4644 269 1 DRAINCOCK, Radiator
10 3781 830 1 CAP, Radiator
11 4573 560 1 THERMOSTAT
12 6101 939 1 SCREW AND WASHER ***
13 4621 565 1 CONNECTOR, Water Outlet
14 4682 593 1 MODULE, Fan (Includes Fan, Motor, Shroud)
4546 145 2 CLIP, Shroud to Radiator Attaching, Lower
4734 927 2 CLIP, Sh